- R {'rsu_, _
-3 L] - . .
. o ' -I.1
2 - ‘ ) . ‘é‘l-’-"
} R
- e E s : <
b > S I-
L] .?_‘\'n -
— - ‘ s ) .
? & . ’ b3 ~ ' " ! -
" 3 . 5
L] - - . ' .
¢ " - - “ .
] e — e
. N S~ T
) \ ) N
. E . -
5 _A' / "
. Lo , N Lo .
‘_“ -
— = )
. - - N ‘ A
< i ; : _
130 and T80‘GARDEN TRACTOR = -
) oL ot _:w;. v
. ° . . . ‘1\\
. . - . B -
= oA - *
A .
——t o
- !
—_—

N i ‘ ' L] @
e o -
.ﬁt

. =
.R - *
. M :
erem— !
‘_ .T‘-.
) ' . PRICE 75 CENTS
& - . e .
— ¥
. % J. |I.. CASE - COMPANY
J N .Ratcine, Wisconsin, U.S.A. .
s L '
e ' J i
. d - .
r .
_ 1]

Lo
. L3 .
. \ R

e ] e T = P o s o R S T T e e e i

&Y

. . .3
FT
PR .
R -4
e e e e e o a—

v

5y

-
A V5 Lt i

ERc]

¢ -

. Battery.o....l.. 0 Lo
" Belt, Starter-Genierator .. ... ..
" Camshaft............ P
Carburetor.......... et
ConnectingRod .............
Crankshaft........... Lo

. Cylinder Block ~.T... ... ... ;-

" CylinderHead ...............
. Electrical System
' “Exchanger, Heat.............

« Fan.........: R 1.

" -Fiter, Breather .. "..".. ... ..
Flywheel .....700 .. .00 -
y - +

L)

Axle, Front .................

Rear ................. e
Bafflés & Shrouds . ., ..., .. ..
Decals ................ LA,

Hydraulics .......~... .. ...

Cpupling, Pump Drive
Hoses, Lines & Fittings

: x
)
"
»
i -
- v v
+
. E
.
[
t
-
.
L]
"
M [

Air Cleaner.........

-

ALPHABETICAL INDEX
.. . ENGINE SECTION
'GRID :

Fuel Pump .....
Fuel Strainer . ..
Fuel System
Gasket Kits

-
23 .- 'B10

o Mufflers L. '
“COilPan Lo

Spark Plug.....

~ Tank, Fuel , 4
. Throttle Linkage
"+ Valves ........

* BASIC TRACTOR SECTION

GRD":", « °

it

. . C2 ., Hydraulics {Continued
33 C6
17 B4 °© Pdmp ... ...

. 43 D2 Valve, Control

Valve, Control

+ “Instruments. ...
* Parking Brake . .
Seat, Operator’s

) Togl‘ Box

Governar ...... ‘

s

A14-B2 . 9

" Implemenit Lift Lever

- Steering Whee| & Gear

v
'

3

........ 188 an
.............
..........

)
..............
¢,
ot
..............
ammee s aa Pr
=& .

.............

-Starter-Generator ... ¢. ... ..

I ¢ a

. Motor, Hydraulic Drive . ...,

-1
1

H
—

3-15
011

.23

A13-B2 .
A10-A12 |
‘B0 | |

:

- PAGE.  GRID

Linkage......_

N YRR

Transmissjon. .. "

Wheels, Front & Rear ........

»
'I_ N
. *
- "t i
. . . - -
AN . 5
-
i AN '
" * o
L - . A )
. P
] 'i' s . .
[ . .I
L o3 .
— N
- * 3 P -
] * - '
“ >
L - i .
a '
i ) 1
R .
N ]
f- =
.
. - 4 ',
P § :
~ - - DT
1
. .
. . .
. .
H # =

«
o
. &
-
.
P
a
B
. ’
e
.
B
[N
a
.



Indexes -

This Parts Cata,log is arranged for easy
identification of Genuine CASE Service
Parts, An alphabetical¥index is provided at
the front of this Catalog to locate the major
groups or 'assembhes A numericalindexat
the rear of the. Catalog gives the part num-~ _

. bers and the pages on which they are de-

scr1bed . ‘ . -
P g /

Illustrahons .

All parts are 111ustrated in "Exploded -
“Views" which show,the individual parts in
‘stheir normal relationship toeach other, Re-
ference numbers are used in the illustra-
tions. These numbers correspond fo those in
the "Reference Number" column and are fol-
dowed by -the part Tiumber, descmptlon and «
quantity reguired.

Indented Descrlptlon -

Indented parts in the des criptive list areapart

Orders

Orders’ should plainly spemfy cotrect part
number, full descnptlon, quantity refquired,
machine model and engine model, machine
and:engme serial numbers, method of ship-
ment and shlppmg address

__,-—“' !

Changes - - )

.. When changes to the machme make 1t.ne c-
essary, revised pages for this book will be
issued. The revised pages will be issued with
ther same page number as those they replace
and the- ”1ssue” nu_mber and date will be
advanced

Tt is 1mpel atwe that re\nsed Parts»Book
pages be 1nserted into their respective
Parts Books ag soon as received, Failure
to deo 50 w111 Tead to'eonfusion and defeat the
purpose o e book.

-~ a -

L
o

of the precedmg assembly or sub- assembly

" The gquantity shown in the "Number Required" colums is the number of parts used on a ma-

chme except where parts are 1ndented indescriptive list. In this case'the quantity shown is:the

number required for the precedmg assembly or sub-assembly .

REF PART NO. ‘ 'D

55159 CYLINDER ASSY - re
56208 SOCKET ASSY - re
55956 PLUG - a.d]ustmg,
55957
96210
56209
45175

B36

104

28
29
30

32
33

e
M
ot S S A

1

34 132-
35 A bbBEY -
6 13- 410
37 92- 4

PIN - cotter, 3/15" x
STUD ball,socket &

LS

. , Terms "Right Hand”

CRIPTION -

SEAT - sockef bal
SPRING - socket ﬁ ......................... 1 i

steering ... ... 0 e 0t v v an R |
cylinder . . ... ... ..... . ..... . 1 a
socket assy . ..... e e e e e e, 1

BOLT - 1/2” x 2- 1/4" N. F hex............ .. .. L

........................

cylmder ................... 2

BOLT - 1/4" x5/8"N.CL,hex. . .... . ........ . ... 4
LOCKWASHER - 174" SAE . . ... ... i, P X

and "Left Hari\d" : .

r ) A\
\

TRACTOR MODEL AND
SERIAL NUMBER

Lickres

\-—’

\\

- QN

ENGINE MODEL SERIAL AND
SPECIFICATION UMBER <

=\

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

1%

) 130 Tractor

K241 S Engine

< 180-Tractor d

" K301$ Engine

-

o

"nght Hand” and "Left Harid" sides of this machine are determmed py standlng at the- rear
of the umt and facing in the direction of forward travel, : »

Whenusing this catalog, notice the reference to =erial
and specilication numbers of various components noted
here and listed in the "desceription” copy. By relerring ¢

!

. ‘ Serial Numbers

to corrvet serial munbers, proper parts identilication

Will he assured,




. N .
| . )
J‘i . ' ] | |
f CASE 130 AND 180 GARDEN TRACTOR. &
f Coy [ . - ‘\
. i AIR CLEANER - : \
f - . i _.; l, - ' \'\
REF.| PART NO. - DESCRIPTION o . REQD
{1 KOA235100 9 AIRCLEANERASSY ...... S B
.21 120- 409 NUT - Wing, 3/8" N.C. oo vnenee e i ierenennns S T
3 KOA 536 WASHER = copper ,..........%. .00, .. S T
4" | Ns§ . COVER - air cleaneér, ... .. e e lee e e S

. 5 A 70000 "ELEMENT -aircleaner ... ...... i e vennverenn w1
8 |  NSS - BASE-aircleaner....,............ P
7 17T~ 131 SCREW = fill,hd. 10-32x 1/2" . ........ SN ;

K 8 ;192- .18 LOCKWASHER - 3/16" . ", .\ v v v e i ‘ .
9 |195- 512\ WASHER - plain, 3/16" SAE. ., ....... ‘ .
10 f‘KO 275341 | GASKET alrhorn ........ R

\f‘ ) EXHAUST SYSTEM
' 14/ A 70399 NIPPLE exh, pipe to eng'ine ..................
15/ 214- 256 - CLAMP - hose, 1-3/16" to 1 3/4n, . -
186 A -70085 = PIPE - R D
- 17 A 70088 MUFFLER ., , e e i e P
- 18 A 70057 _A-BOLT - exh. pipe to bracket . . . . . . . . ... e
19 . 92- 4 ,LOCKWASHER - 1/4"SAE .........00.. e e e e mstee
20 25- 104 NUT - 1/4" N.C. hex.. ... e eeeaaas et e
21 13- 412 BOLT - 1/4" 2 3/4" N.C.ReK . . . v oo vt v oo s bianeens
22 A 70097 BRACKET - muffler support ,.....
23 -A 70052 BRACKET - mufflermounting , ...... .. 0000 iens.s
24 KO 235563 ‘BRACKET - mutfler mtg. sugort
125 192- 19 . LOCKWASHER - 1/4" SAE (plated). . ...... leeas,
/26 113- 6 BOLT - 1/4" x 1/2" N.C.hex.(plated) o
I‘ *
L . .
f - s -
‘ 1)
| LY
f ) '
! ol
! q . . :\ .
iJ i ". |
'ii I gy b
. [ . " .
Jlj - ; T \ 7
: J
ii k) /
JJ 1‘
i .
’f’ - a
< ! v )
Ef_s,i * 7 !
¢ - j //
- |
‘F
— PO
: Issued April, 1966

!
!

Printed in U.S.A, -

[Ny



¥ h ’fl
1’ v - - . . ;f i
. CASE 130 AND 180 GARDEN, TRACTO/. _ 7
. S CRANKCASE BITEATHER
- REF. PART NO. DESCRIPTION
T.1 25~ 104 NUT - 1/4" N.CheX s . . .0 vun e,
2  92- 4 LOCKWASHER - 1/4"SAE . 1., .,.... Y AR
™ 3 - KO 275220, STUD - valve cover ...... A ./—. ...... R
4 KO 275143 COVER = YALVE ., ... v v oS e s v b b tnminn e snn s
"5 ‘KO 231082  ‘SEAL = Breather . oao..vioceeee e ipesnlinnnes .
. __ 6 TKO 235048 GASKET - ¥alve COVET + . .ot veeus s s TSR foa e ee e :
=7 777 KO 235118 FILTER - breather .............. N 1
8 KO 235117° < BAFFLE ~breather.............. [l e
| 8 KO 235047 REED-breather ............... AN e
10 KO 235631 . PLATE - breather............ . .,f. T -
" 130 CAMSHAFT AND yALMES
, .
;o 14 KO 235009. VALVE-- - exhaust. . ... .0 ;’ ................
/ 15 KO 235008 = - VALVE digtake........ A
16 KO 230170-S INSERT ~ exhaust valve seat . .. .. R A 1
17 KO 235007-S GUIDErvalve........,..ooleoeceeenneennns .2
18 KO 235011 . SEAT -'valve Spring. e . .". Y A e 2
. 19 - KO 235010 SPRING = ValVe ., . . oo vivnucaresnnsn 2
. 20 KO 230011 - RETAINER - valve Spring.. ../ ...ecooeuennsn A 2
: 21 KO- 240013 LOCK - valve retainer . . ... /.. .o v vnennnn ., e oo &
22 KOA235327 LIFTER ASSY ...... L. Lo, AP AT 2
23 "NSS . SCREW - tappet a.dlustmg ........ . SR AN 1
, 24, NS§— LIFTER-valve................. e Caeenl o
| s 26 KO 230080 PIN - flyweight Pivot, . . . oo v evvonnn ool L2
25 KOA235155 CAMSHAFT ASSY. - w/flywelght (See item 33). ... ... ... 1,
27 KO 275267 SPRING - flyweight ., .. .. .. O Ve 2
28 KO 230087 FLYWEIGHT - spark advance., ... ... ... e /2
29 NSS CAMSHAFT. . ;v v vafvneennenpecnnns .. A1
- 30. KO 235690 , CAM - ignition breaker,/. ......... AN i 1!
31 KO 275066 SPACER - camshaft, 005” e fe e / /:UAR
31 KO 275067 SPACER - camshaft, .010M. . . .. v vue v v sacrnesnnns UAR/
32 KO 235193 PIN  camshatt, . .. . h o s s e e A T
33 KOA235675  CAMSHAFT ASSY. -/automatic comp. release ... .. .. ﬂ.1.1~71,~,
// 180: CAMSHAFT AND \&LVES N /
37 KO 235826 VALVE - exhaust. ....... O 1
- 38 KO 235008 VALVE -intake ., . ... ... 00enuvnnneno. e 1.
39 KO 230170-8 INSERT - exhaust valve seat . ... ........ PR n
40 KO '235007-S GUIDE -valve............ DU e /
41 KO .235011 SEAT - valve sprmgﬁ.—. T e e e i 2
42 /KO 235010  SPRING - valve , I A At
43 /KO 230011  RETAINER - valve Spring. . ... ....... A b2
! -,44 KO 240013 LOCK - valveretamer..........:.,.,...: ...... a8
45 KOA235327 = LIFTERASSY .. .......... P o2
o 46 NSS - SCREW - tappet adjusting . ... .. PR R AR A |
S U NSS | LIFTER - valve, ... ..,...... . v R |
49 KO 230080 PIN - flyweight pivot, ... ... .. ... SRS S
| 50 KO 275267 SPRING - flyweight . ... ... I T 2
; 48 KOA235857 CAMSHAFT ASSY. - w/flyweight (See item;56). . ... . [...1
= 51. KO 230087 FLYWEIGHT - spark advance . ...... e Loude. 2
| 52 "NSS TCAMSHAFT. ... viiiiennnnennionnodeasfionad
- 53 KO 235600  CAMY/- ignition breaker. ... .. R A Y AP |
{ 54 KO 275066  SPACER - camshaft, .005", . ... c.ovseivvns oo UAR
(‘ 54 KO 275067 SPACER - camshaft’ .010".. ......... v enes .. .UAR
i 55 KO 235193 , PIN-camshaft, . ..............cn- U A 1°
! 56 KOA235646 ' CAMSHAFT ASSY. - automatic comp. release .. ... ..... 1
. . R . J -
! /
\ / !
! . Printed in U.S.A. / . v 1ssued April, 1866




v

X

o

—s

-

]

w "
v

1

-

‘. CASE 130°AND 180 GARDEN
'~ 130 CRANKSHAFT,PISTON -

s

TRACTOR °
¢§NNEGT|NG ROD

- PV

®

PR

9

* s
REF., PARTNO. - |- ', - DESCRIPTION |. REQ'D.
1 NSS PISTON AND ROD ASSY. (Std. size)..... e W 1
2 KO 23528 RING SET - piston (for overéizd\ see item 18) -, , "/ A |
3 NSS- .. "RING - top compression , ...} ... .v.0nrnesen.. 1
4 NSSs - - ' RING -~ 2nd compression(inél.expander) . ., .. ....,. 1
5 . Nss RING ~ oil {Incl. expander), . ....... e e e ane e 1
8 KOA235611 PISTON ASSY (for oversize see ftem'15) ., ..,  .~.... 1
7 KO*235004 RETAINER -pistonpin..,............ R
8 KO 235572 . PIN-piston,..,..... L . |
9. NSS PISTON ,.....l........... S A |
10 KOAZ235139 CONNECTING ROD ASSY (for undersize see’item 18) . , . .1
11 KO 235003 WASHER ~ gpecial , ., .,,.. e [ 2
12. KOX.22-35 . LOCKWASHER /..., ...... creeas et . .2
13 KO 235526 SCREW - cap, connecting rod. . . . .. e 2
‘14 NSS JROD - connécting, . . . . .. T T S 1.
115 KOA235569 PISTON ASSY -'.010" oversize. ,,,...... e eae ., |
! 15 KOA235571 . PISTON ASSY ~ 020" OVETSIZE .., . ..\ v vuivnyon, s, 1
! 15, KOA235616 - PISTON ASSY - ,030"oversize...,......... P |
; 16 KO 235288' ~ RING SET - piston .010" oversize. . ... ... e .1
. ; 16 KO 235289  RING SET -.piston ,020" oversize . ................ W1
! 18 RO 235200 -RING SET - piston.030" oversize . . , . ... ooroonn 1
17 "KO 235573 . PIN - piston 005" oversize. .. ......c00 0o s rnnn. 1
18 KOA235139-10 CONNECTING ROD ASSY. - .010" undersize. . , £ . . . . 1
19 KOX379-6 OIL SEAL --crankshaft rear. ... ........... Ceiea |
20 . 40035 BEARING - crankshaft ball . ., . ., e T T e e e 2
21 W 5063-S KEY - 1/4" square x 3/4"(pump cplg) . . ... e o 1
22 KOA235555 CRANKSHAFT . ...ttt et i innnnnvnnnannninnnns 1
23 KOX 366-1 KEY - flat 1/4".x 3/16" x 1-3/4" (flywheel) . . , .. .. PR |
24 KOX 271-30  OIL SEAL - crankshaft front . ., . .. S . .1
25 KOX 25-71 WASHER-3/4",.......... ceee e PR I
26 KOX 119-16  NUT - special Marsden 3/4"NF ..., ... ........ veenl
! ! T ‘
‘ /
" i
.\\ 4 .
! i
[} o
! -
L) “:\
. \
b
n\‘l
Printed ir.-i U.8.A. , Issued’April, 1966
Hm e e = e -




o1

, 24
‘ 25
' 26

8@ L el g v I . R G R T T N
MG DRI DO O, S o

NSS

NSS

NSS

NSS/.
KOA235827
KO 235811
KO 235803

NSS
KOA235828
KO 235008

KOX /22-35

KO 235526

. NSS
K0A235865
KOA235866

K0OA235867

KO 235890
KO 235891
- KO 235802
‘KO 235868

'KOA235828-10

KOX 379-6

40085

W  5083-S
KOA235849
KOX 366-1

KOX271-30 .

KOX 25-71
- KOX119-16

L

'CA§E 130 AND 180 GAREN—TRACTOR ._\
. {. -

fow

‘ . .~DESCRIPTION "~ REQ'D
PISTON AND ROD 'ASSY. (Std.size) ......... T
RING-SET - piston {for oversize see item 16), ....;....'1
RING - top compression . ..., .......... U 1
RING - 2nd compression (incl.expander), ,..,......1"
'RING - ofl (incl. expander). . ., . ceaevns . RS |
PISTON ASSY (for oversize see item 15) .. .......... 1
RETAINER - pistonpin ,.........o.0c0uu.. T
-PIN-piston ,...... . ....... IS B
PISTON ....... v iteaaan e riPU |
CONNECTING ROD ASSY (for undersize see jtem 18)....,.1 -
WASHER - special . ..... e e e e &
LOCKWASHER ............ e et s e s el 2
- SCREW - cap, connectingrod ., ,............ R
.° 4 ROD-commeeting............ . .coeununanao.l ’
. PISTON ASSY - 010" oversize..:........ PP |
PISTON ASSY - .020"oversize. . ............. s es s 1
PISTON ASSY - .080" oversize...,,........ P |
RING SET - piston .010" oversize. ., ...... e e e 1
RING SET - piston .020" oversize." .. .......:....... 1
RING SET - piston .030" oversize. . ..... .. e e e 1 -
PIN - pision .005" oversize., . . .. s e . )
CONNECTING ROD ASSY. - .010" undersize, . .......... 1.
OIL SEAL - crankshaft rear,. ...,....... PR . |
BEARING~ crankshaftball , . . ........... e a2
KEY - 174" square x 3/4"(pump cplg.)....... R A
CRANKSHAFT . .......004.. i o
KEY - flat 1/4" x 3/16" x 1~3/4" (flywheel) N 1
OIL SEAL ~ crankshaft front . . . ... A 1
WASHER - 3/4", ., , .. e P 1
NUT - special Marsden 3/4" NF . . . ...........000u.. 1
, i ..
” T
. i. =
o - C e
’ Issued April, 1866

ar - . - -
i ) \*-_
. .
\'_
1> .
'\\ .

B
L]

11
180 CRANKSHAFT,PISTON — CONNECTING ROD -
*" REF. ,P.ART'NP.
KO -235880/ -



. I3 ; - .‘ ' - . F . 'd B
* . CASE 130 AND 1“80 GARDEN TRACTORS = A3
'. 130 ENGINE BLOCK AND ATTAcHING PARTS &,
_ REF. PARTNO. ~ G DESCRIPTION S -REQ'D
L 1 KO 271077  BOLT - cylhd(length‘ﬁ‘l/&")..;....’...‘........;."..'7 )
. . 2 KO 235175 BOLT -.cyl. hd.(length 2-1/2"). . .. ........ Fovvnn a2 - -
, 3 KO 270889  WASHER = cyl.:hd, bolt. ...... T e e e C e ev.. B
= 4 KO 235461 HEAD - ¢ylinder . ........ T e aas P . |
- s+, emn .5, KO”235810 ¥ GASKET ~head........... P 1
- N 8 -KOA235092  DIPSTICK ASSY. ... ... v evivnnnns USRS | P
. AR KOB235699- BLOCK ASSY - cyl.,short (incl, crankshaft rod 'a.say ‘
- L , governor, camshatt, valves, bearings and plate) ...... I | -
7 B’ KOA235314 BLOCK ASSY - cyl.,stripped (Std. bore) FRURP 1 !
- '9 KO 230170-8 INSERT - exhaust valve ,.............. [P | .
: 10 KO 235007-8 . GUIDE = WalVe. . . oot s v v s eee e e eneaeeas 2 . .
11 KO 235125-8 . SHAFT -'stub, governor , . ........ .. ... 1 .
* 12 KOX293-4 : BEARING - needle, governor- shaft . ..... PR 1
.13 41- 18 PLUG-expansion . ... ..\ v vt i ce vt v nse e e e "1
. 14 113~ 206  BOLT ~ 8/8" X 7/8" N,C hex. plated . ... .. PP 4
L 15 192- 21 'LOCKWASHER - 3/8" SAEplated ., .., ......... ceei . 4
- 18 KO 235025 GASKET - camshaft cover. . ..o . . . . vt vcnmwnoneas 1
- 17 KO 235026 ‘COVER -~ camshaft gear .., .. ......... T I
~ 18 192- 19 LOCKWASHER ~"1/4" plated . . .0t v s ware o Y
’ 19 113- _ 6 BOLT -~ 1/4" x 1/2' UNC, plated . freenerrneeas.. d
20 XO 235057 . GASKET -oilpan .............. e S 1
21 120- '103. NUT - 3/8*‘NC hex.plated ...,......... et 4
22 192- 21 -+ LOCKWASHER - 3/8"p1atecl. Ciaaaa e e A :
23 KO 235115 "BASE-oilpan ..........0.0.. PP | o
- ) 24 195- 522 WASHER - 3/8" plated e et .4
- . 25 113~ 209 BOET - 3/8" x 1-1/2" N.C explated e wes 4
SR .o 26 221- 5 - PLUG-pipe,3/4"sqbhd, . .......covvuen... e 1
27 KOX 379-6 OIL SEAL - crankshaftTear ............0000.. R |
28 40035 = BEARING - cr thall ,.......... e VI
29 KO 235071 GASKET - shim; bearing plate ,005" ., . ... e e UAR
20 KO 235070  GASKET - shim, bearing plate , 010", . ., .. ... P _.UAR
30 205- 27 PLUG ~button, timinghole .......... e e 1
31 KO 235062 PLATE = hearing. . . .. cv v iv vt e tnarrdaenanonne .1
32 192- 21 LOCKWASHER - 3/8" plated . . . . . ... P T U
33 113- 207 BCOLT - 3/8"-x 1" N.C.plated ...... e TR |
84 KOX 271-30 OIL SEAL -"crankshaft frOmt . . ..o oo vnennnrsnn. -1
35. KO 235080 FLYWHEEL . ........ 1
. 36 195- 545 WASHER - special, plated . . . o .o oo ovn v onn e e 1
- 37 KOX 119-16  NUT -'special Marsden................ IR |
- 38 KO 235556 . SHAFT - frt, drive stub .. SV UPUSPAT T | .
39 192-. 21 ' LOCKWASHER - 3/8" SAE plated %™, .z~ . ... . . . . ... 4 -
= 40 113- 208 BOLT - 3/8"x 1-1/4"N.C.hex . ....... e e e .4 .
' 41 W. 5063-5 KEY - 1/4"8¢. X 3/4" . .. ... i viinirennns e 1
‘ ENGINE GASKET AND SEAL Ki :
45 KO 235165 "KIT - engine gasket and seal . ....... R P .
) 46 KOX271-30- - SEAL -~ crankshaft frontoil , . ....... L
- 47 KOX 379-6" ' SEAL - crankshaft rearoil . ...,..... e el
: 48 B~ 59393 GASKET - fuel strainer bowl. ., , ... 7. s5% v v s *
49 KO 220174 GASKET ~ Breaker COUeT. . . . o vv v v e ve v v nunoen :
50 KO 231032 SEAL - breather . ;. ...t eene e s nnennns .
. . Bl KO 235048 ~GASKET ~ valve cover . .., ........ e - '
e 52 KO 235025 GASKET - camshaft gear cover . . , . '
53 KO-235057 ~ GASKET -0Ilpam ..........c0uvenen inunsinas
54 KO 235070 " GASKET - $him, bearing plate .010" . ]
55 KO 235810 GASKET - cyLhead ............... ;
56 KO 240281 GASKET - fuel pump flange . . . . . e TEREEEE .
7 A 72100 GASKET - carburetorflange, . . . ... ......0 .. .¢0.. B .
58 KO 275341 GASKET - carburetorairhorn, . . ... ......c0c00... "

Printed in U.8.A. o ~




-
°

#

T

L

CASE 130 AND 180 GARDEN TRACTOR ;
180 ENGINE BLOCK AND ATTAGHING PARTS N

K

1‘5 -

REF ..

PART NO. , . DESCRIPTION . REQ’D
1 KO 271077 BOLT - cyl: hd. (length 2-1/4) ,.......... A
2 KO 235175  BOLT -cyl.hd. (length 2-1/2™) .., ..o v. v i vnnnn’, 2
3 KO 270889 WASHER - cyl.hd. bolt ......... Cremeeaas e L. 9
4 KO-235820 HEAD -cyl. .c...u... “e e e Ceeane I |
5. Ko 235310 GA.SKET heﬂd ------- PR - PR -\_o'_'- P hroe -.-‘- " a e 1'
6 KOAZ235092  DIPSTICK ASSY. e et eneernenasad
" 8 KOAZ235851 BLOCK ASSY - cyl. , " gtandard bore f e e S
9 KO 230170-S INSERT - exhaust valve T |
10 KO 235007-S  GUDDE-valve........ N .. e, 2
11 KO 235125~S ~ SHAFT - stub, gOVErnor . :....... ... N [P |
12 KOX'283-4 BEARING - needle, governor Bﬁaitf. L N A |
13 41- 18 PLUG - expansion . , ., ... B T
14 113- 208 BOLT - 3/8" x 1-1/4" N.Chexpitd, ... " "% C e ..4
15 192- 21 LOCKWASHER - 3/8"pltd, ........... et eraa e 4
18 KO 235025 GASKET - camshaft COVEr. . .. .o vovs'suensaonennns, 1
17 KO 235026 COVER - camshaftgear ........... e h e e e S §
18 192- . 19 LOCKWASHER - 1/4" plid. . . . . C e vee.. 4
19 113- & BOLT - 1/4" x 1/2":UNC pltd ..... P [P !
20 KO 235057 -GASKET -oflpan ............ e raaaeeas P
21 120- 103 NUT - 3/8"NC ‘hex,ptd. ... ... i i .4
22 192- 21 LOCKWASHER - 3/8"pItd, ... ... .00 unna era.. 4
23 KO 235115 . BASE-oflpan ..... e e e DR |
24 195- 522 WASHER - 3/8"pltd. .. ... ... .0 nunenenrinnetd
25 113- 209 BOLT - 3/8" x 1-1/2" N.C. hex. pltd feer e st .4
26 221- 5 PLUG-pipe3/4"sq.hd. .............. et e eee . |
. 27 KO 379-6 OIL SEAL - crankshaft rear .. .......... Cearedeeaasl
28 . 40035 BEARING - cranksha.ttha.llz ,
20 KO 235071 . ‘GASKET - shim, bearing plate .005" ., ...... e .UAR
29 KO 235070 GASKET - shim, bearing plate .010" . . ... e aiees o, -UAR
30 205- 27 PLUG - button, timing hole .................. ST |
31 KO 235815 PLATE - bearing ....... P S A .1
-82 192- 21 ‘LOCKWASHER - 3/8" pltd, . . ... e e P 4
33 113~ 207 o BOLT ~3/8"X1"NCopltd. .. o0 vv s nn i eivnnnnes 4
34 KOX271-30 - OIL SEAL - crankshaft front L 1
/85" KO 235818 FLYWHEEL .., ............. e T |
38 195- 545  WASHER - special, plated , ........ T |
37 KOX119-18 NUT - special Marsden..... A S |
38 KO 235556 SHAFT - frt,drivestub ...... ..000u... C e e 1
39 "192- .21 _LOCKWASHER - 3/8" SAE, plated ......... P ve.. 4
40 113- 208 ° BOLT - 3/8"x1-1/4"N.C. hex. pltd. ... .. 4
41 W 5083-8 "- KE¥-1¢5'sq.x3/" ........ C e P |
. a B , . . -
ENGINE- GASKET AND SEAL KIT
45 KO 235185  KIT - engine gasket and seal .. ....... S {
48 KOxX271-30 SEAL -'cr haft frontoil-, . .......:. . 0 weiol
‘47 KOX 379-6 - :_ SEAL -crankshaft rearoil ... .. P 1
48 B 59393 GASKHT - fuel strainer bowl . . . . . . . . . e 21
40 KO 220174 GASKET\- breaker cover ....... i e 1.
60 KO 231032 SEAL - breather , . .. ... S TSR REEEE R
51 KO 235048 GASKET ~ valvécover ............... ey &
52 KO 235025 - GASKET - camshaft gear ecdver ., ... ... .c.0 0. I §
53 KO 235057 . GASKET - Ol PANL ...t ienie e enenenncnennns P |
54 KO 235070 GASKET - shim, bearing plate .010" . ;. ... . 7. .. .8
55 KO 235810 GASKET - cyl. head. .., .......... PR S |
56 KO 240281 GASKET - fuel pump flange . . .., . .oeus ' v v oans |
59 A 72100 . GASKET - carburetor flange .. .. ... ... 0, . «cccvevas 1
58 KO 275341 GASKET - carburetor air horn. . ...... e 1
Printed-in U.S,A, - - N < Issued April, 1966




. .. . Lo i" ) . ) ' -
CASE 130 AND 180 GARDEN TRACTOR 17
BAFFLES SHROUDS FAN AND PULLEYS
- REF. - PART NO: - DESCRIPTION - / REQ'D
~— .1 A~ 70006  DEFLECTOR - éngine air. . ...... 1
2 182~ 18 ~  LOCKWASHER - 1/4", pltd.. . . . .. .. .. P D |
‘3 113- 6 BOLT - 1/4" x 1/2" N.(hex pltd, . . . . . P eeeln2 |
oo ey 4 KO 235049 FLE - CyL.Bead, . . v ..ounonons . T |
- S 5 KO 235368 BAFFLE - carb. side air .........iweonoo. oo 00 1 |
: 8 KO 235207  PULLEY ~.gtarter;......o ... .. 0000 o 7000 - |
: 7 KO 235052 SCREEN - blower airintake .. ..., Al Ceeean 1 i
: 8 185- 515 WASHER - 1/4¢plated . ... .....0'veennnn..s Wi d e
9 192- 19 LOCKWASHER - 1/4"pltd. . .. .. ...\ ... I TR
. 10 175- 438 SCREW - 1/4" x 5/8" N.C.truss hd: Phillips, pltd, .. ... .4 "
i, 11 KO 235883 - HOUSING - blower . ............ R creees | .
. - . » -12 18- 2 BOLT - 1/4" x 3/4" N.C., hex.hd pltd. e A SR |
X -13 192- 10 . LOCKWASHER - 1/4"p1td. e PR T SR
14 KO 235054 BAFFLE ~cylinder ; . .. .ouvesenerveninsns ‘. R T )
- 15 83- 55 SETSCREW - 5/16"x5/16"NC.ho]10w hd,cup pt T S
‘ 16 A 70082 . -PULLEY-engine ..........c........ N ISR
17 A 70084 - FAN - engine . ., .. e P e e e e, N §
18 95-° 6 WASHER - 3/8"plain. . . ..o vo v vt e ivnnnanenns a1l
| 19 92- 6 LOCKWASHER - 3/8"SAE .. .. .......0iviiaiaaan 15, 7.~
% 20 13- .616 * BOLT - 3/8" X 1" N.C,heX. v oo v e e e e vnnnnnnens R |
21 A 70205 BELT - drive, starter, generator ......... . A
’ CHOKE THROTTLE AND GOVERNOR a AT
s 28 A 70108 CONTROL - choke (incl lockwa.sher&mxt) ..... U DI
’ ‘ 29 -173- 212 SCREW #10-24 x 1/2" rdhd. ... ........ T S
B 30 -A 70106 CLAMP - choke control ,........... I
. 31 KO 235056 BRACKET - choke control. . . . ... .'ivsvenennenenes 1 .
- . 32 129= 7 UNUT -#10-24 heX. . . ..o veteevanrnncnunys P .l xr e
: - 33 Al ~70107 "CONTROL - throttle (incl. 1oikwaaher& 11111 BN R L
A 36 193- - 170 LOCKWASHER - #10 int.ext, shakeproof pltd. . . . . ... S BT 1
- : 377 177-. 131 SCREW - #10-24 x 1/2" rd. f:llhdpltd. R T I T
38 120% 7 NUT - #10-24 N.C.. . .. O T 1 - 5
. 39 A 70105 BRACKET - throttle, . ... .. U S
40 A 70106 CLAMP -cable. . ...... IR PR ol.;:
. 4] KO 235494 'LEVER - governor. ... e e e e IR D
42 15- 420 BOLT - 1/4" x 1-1/4" N.C. BeX o oot S T
. 43 105- 515 WASHER - 1/4" pltd, ... ... iveinnnnrnnnas e 2 - 7
44 25- 104 NUT - 1/4"Hex. . ....... D R
45 KO 235406 SPRING = QOVETNOT . o o v o5 e e oo v isssnasens . R :
46 192- 19 LOCKWASHER - 1/4"pltd. ... ... ... 0c.osiannnn,s 1. *
- . 47 KOX 25-67 ~ WASHER -thrust. ... - ......evevveunnns ciea . 1
48 KO 275690 WASHER -wavy ...., e e e e, e 1
- 49 KO 231052 CLAMP - gwivel, wire . .., ... S 1 .
. 50 KO 235086 LLEVER - speed-control, ...... Che e T
. b 51 KO 235085 - SPACER - speed controlbrkt. ......... ........... 1
‘ . 52 'KO 235084  BRACKET - high speed stop ........... teeasasenans 1 o
53 120- 37 NUT - $10-32, hex.", S A 2 -
... 54.-192- —18 -~ LOCKWASHER - 3/16" pltd. - .. ... B P T IR 1.0
S 55 A 10326 JOINT = DALl .\ o4 o s e mneeesahmsnn ahe s e b e 1t H
T 56 KO 235277 ROD-throttle, . ... ............ I A L10t
" 57 KO 235278  RING - retaining, throttlerod, ., . ... i0 o vutininesn o1
- b8 KO 235476 BUSHING -~ governor crogs shaft .............. ..., 1
58 KOA235256 SHAFT ASSY - EOVEINOXr Cro8S . . ... ... = e e la
* 80 KOX 283-4 BEARING -needle governor shaft ........ awe R
. 61 KOA235157 GEAR ASSY - BOVEInOT . .. . e oo v ne v uo . e e 1
7 ~ 62 KO.235125-S SHAFT - governor stub. ., ... .. T 1 .
~ 63 KOX 25-55 WASHER - governor stop pin ...................... 1 - F
864 KO 231355 PIN-~governor stop ............ et a e e e 1

Prinied in U.S.A.,




. ] i I
18 o : _ ‘ |
| |

- >},,

O 0o =] Oy O GO B

REF, PART NO,

A 70094
18- - -1
171- .2
102- 19
120- 101
A 70081
A 70099
A 70101
A 70526
10 A 70100
11 173- 239
12 129- 504
13 217- “200
14 B 53256
15 A 70103
16 A 70102

- 17 A 72100

18 A 72073
16 192- 20
20 113- - 103
21 KO 275341
22 222- 4021
23 222- 101
24 222- /112
25 KO 235097

26 222+ 41

27 KOA235361

£t

27 KOA235807

28 71- 410
20' 103- 60
30 A_ 72108

Printed in U.S.A,

CASE 130 AND 180 GARDEN TRACTOR 19
FUEL SYSTEM
DESCRIPTION REQ'D
BRACKET - L.H. fuelta.nksupport._.,.r; B |
BOLT - 1/4™x 1/2" N.C. hex.,plated .. ... B
SCREW - 1/4" x 1/2" N.C. flt.hd Plated, , .. .. Sk e s e 2
LOCKWASHER =-1/4" Plated . . .. ... e i e . 4
NUT - 1/4" N.C, hex.plated ... ..., .. R 4
BRACKET - R.H. fuel tank support ............ e ne e 1
CLAMP - fueltankmtg, ........ heaes -
TANK - fuel (includes cap A705261 P e e e g 1
CAP ~talK . . . ottt e e e s o e 1
STRAP - fuel tank mtg. . . ... ... e e eeeenas .2
SCREW - 1/4" x 1" rd.hd. plated ............... ... 2
NUT - 1/4" N. C = cee e 2
NIPPLE - 1/8" x 3/4" close-~brass . ch e eal
FUEL STRAINER; ASSY (Repairs see Page R 1
, FITTING - fuel 1ine, NYIOD . . .. ovvevnvnionnnnsnn.. 2
HOSE -fuelline ........... P e e s et s e s 1
GASKET - carburetor flange . .......... e e e aaas 1
CARBURETOR ASSY (Repairs seepage 21), . ........... 1
LOCKWASHER - 5/16"plated . .................. .. 2
BOLT - 5/18"x 1" N.C.hex.hd. . .. ... ..o v vvnnnnnr. 2
GASKET -afrhorn ,...... ..., veennnnnns .1
CONNECTOR ASSY (includes sleeve and mt) ,.......... "1
SLEEVE - (For 3/16" O.D, tube}. . ......... e .2
NUT - (For 3/16"QOD.tube) . . ............. e e 2
LINE - fuel pump to carburetor . ., ........... e e saa 1
ELBOW - (includes sleeve andmut) . ........ e e 1
FUEL PUMP (130) Ident.no.on primer lever
" (Repaireseepage 21) . . . ... .0 ettt e h e e 1
FUEL PUMP (180) Ident, no.on primer lever
(Repairs See Page 21) . . . ... iv st s e e v e v neee s 1
SCREW -~ 1/4" x 5/8' N.C fillister hd.. . . .. 2
LOCKWASHER ~ 1/4"plated , . . . ......0.uuun.., .2
GASKET - fuel pump mtg, . . et et et e ea e [P 1
//
' e ) Sa
-0

Issued, April, 1966 .

s

t



CASE 130 AND 180 GARDE‘.N TRACTO'R
. KOA235361 AND KOA235807 FUEL PUMPS
REF,. PART NO, DES{CRIPTION ;
1 A 72111 FUEL PUMP REPATR KIT. ........ [ R L1
2 A 72105 SPRING - fuel pump valve., ..... B .
. 3 A T2107 5, VALVE - fuel pump., . ., ...... N S
~. .4 A 72108 ' ' YGASKET-valve ........ A I O S
5 A 72109 + DIAPHRAGM ASSY. . ... ... .. I
\ 6 A 72110 " SPRING - diaphbragm ,................... e e d
7 A 72108 «  GASKET - fuel pumpmig. . ...... b
. < A72073 CARBURETOR
o A 72073*“*‘ CARBURETOR  ASSY. . L e
.-+ 15 A 72077 “JET ASSY - high speed & idle adj. R
16 A 472076 SPRING ~idle jet 5......... ..... -
" 17 A 72085 SPRING - choke detentball . ..+, ., .......". e
18 211- 3 BALL -1/8"steel ,.......... i a i re e e 1.
19 A 72091 SCREW - #3-48 rd,hd.mach., brass ...... e e N
20 A 72074 VALVE ASSY ~chokedise, . . ... ... nriseenn 1
21 Ao 72086 INLET NEEDLE & SEAT ASSY . ... .. crew s o A
22 A 72102 GASKET -needleseat . ...............0 .00 1
23 A 72079 P]N-carburetorﬂoat........................'1
24 A T2078 Vs FLOAT ASSY. .. ... . 0ot vevinnnns e 1
26 A 72081 .. GASKET - carburetor bowlring ., ....... Ceea e 1
26 A 12082 GASKET - carburetor bowlx ..................... 1
.27 A 72080 BOWL - carburetor . .....,,.. P A |
28 A 72084 ~.  NUT & GASKET ASSY - bowl . oo oo 0 . 71 T
26 A 72083 GASKET -~ bOWEL SCTEW. « v v v v v vs vn v s e e 1
30 A 72101 .BEAT -highidle jet. .......c0 v eiir i snrnns 1
31 A 72075 SHAFT & LEVER ASSY -choke ... ...... .. ¢;ocov el
32 A 72087 PLUG-3/8" exXpansion . . . .. vvu v e v ennonvennrones | S
33 A 72088 SPRING - lean-rich adjusting serew . . . .. e araaann 1
34 A T2000 - SCREW - adjusting (lean-rich). .....r........ ... .. 1
- '35 A 72090 VALVE - throttle diSc . . . ... .. .. 0.« ucueeernn. 1
36 A 72088 PLUG-carb.body passage.........cc0ovuenernnnns 1
3T A 72089 SHAFT - throttlelever. . ... ............. .. ..., 1
38 A 172097 " SEAL - throttle shaft .. , ... .. e e 1
38-A 72004 - DOG ASSY - throttle shaft. . . . .. v v v v e r s nnennnns 1
40 A 72092 SCREW ~ idlestop . . . .. e e e e e e e e e e S |
4 A 72003 . . SPRING - idlescrew tension, .. i . ... ..o vy un .. .
. 42° 169- 77 -SCREW -~ throttle dog clamp #8x1/2"N C.tillhd, .., .1
43 A 72006 LEVER -throttle. ... ... .oovuunrnennnnnnnen a1
44 A 72095 SCREW ASSY - throttlelever........... e e 1
45 - NSsS . BODY - carb, (Order A72073 Carb,.Assy), ... ... . PR | .
46 A 72103 KIT - carburetor:repair, .. ...... L e e e S :
- ¢ . X . .
B53256 FUEL STRAINER T
h B 53256 FUEL STRAINER ASSY . . v v it iiecnennennnnnn 1 :
50 B 51980 . COVER - fuel strainer ......... PUPSEE S
51 B 51978 . CLAMP ASSY. - wire & thumbnut. . ... ... ... .. e 1
52 B 51979 STEM-valve . ........... e T |
= 53 B - 51977 g JSCREEN - strainer . ... . .. et nveennnses s 1
54 B 59303 GASKET -strainer............ ......... . i- ,
/55 B 51975 BOWL - SPRINET .\ .o vvviveennennns e SRR T
Printed in U.S.A, ~ - - - : .- - - Issued Aprii, 1966 -




Printed in U.S,A.

: CASE 130 AND 180 GARDEN TRACTOR - 23
" ELECTRICAL WIRING AND HARDWARE
REF, PART NQ. ' DESCRIPTION REQ'D
1 A 70222 . ¢ SWITCH-Lght .. .. ... et it irenrs it inn e rennns 1
2 R 18748 AMMETER =30amp.. . ... .uvvuenvnrrnenennneens 1
3 A 11373 SWITCH - ignition (incl. keysandnut), .......... P |
4 A 20348 KEY - ignition switch............ P C e . 2
5 A 70208 HOLD-DOWN - battery . . .. .. vvv st ovansnnnnesns .1
8, A 70207 ROD - battery hold-down. . ...,..,....... PR
7. 192- 19 LOCKWASHER - 1/4",pltd.. . ......... e 2
8 120- 101 NUT - 1/4" N.C, hex.,plated .. ... R
9- KO 235197  SUPPORT - starter generator adj:brkt.. . in 7 -..% ..., 1
10 129- 102 NUT - 5/16"'N.C, hex. plated. . . ...... fe v oo wus R |
11 185- 20 LOCKWASHER - 5/16" plated. . . ....... e <4
12 113- 103 ' . BOLT - 5/16" x 1" N.C. hex.hd. plated .. ... Yy /,_//’ va. 4
13 195- 520 WASHER - 5/16" plain plated, . ., .. R g |
14 KO 235203 BRACKET - adjusting, starter generator. ..., .«7..... . 1
15 A 70202 STARTER-GENERATOR DELCO NO, 1101878 ......... 1
18 KO 235196 = SUPPORT - starter, generator. ... ..: . 7. ... O .1
17 192- 21 ~ LOCKWASHER- 3/87"plated ... .+ ..., 2
18 113. 221 BOLT - 3/8" x 7/8" N.C. hé Jplated. . . ... .. e 2
19 A 24572  HEADLAMP~I2VOl 7. ...........c.ntinnonnn 2
20 A -11276- T GASKET fnerring . ........... ... ... ..., 2
2l A 11275 RING - headlamp retainer . .......... e re e 2
22 187- 1102 - SCREW-#6x1/2panhd. selftapping. . . ... v v vu v unn.. 6
23 KO 230722 CONDENSER .......... e N |
24 KO 231281 COIL - ignition . ......... C s e e .1
25 -192- -19 = LOCKWASHER - 1/4"plated ............ e 2
26 113- 1 BOLT - 1/4"x1/2"N.C. hex.hd. plated. .". . ... ....0u.. 2
27 KOA 235095 CABLE-hi-tension .............c.oc..o.... e 1
28 M 20007 SPARK PLUG - (includes gasket} . .. . .. [P e e e 1
29. 0 7768 AB  GASKET - sparkplug........ B i
30 A 21481 SOLENOID - starting Delco No, 1498. . .. ............ 1
31 113- 1 BOLT - 1/4"x 1/2" UNhex,hd.plated ............... 2
32 192- 19  LOCKWASHER - 1/4plated.................. e 4
33 129- 101 - NUT - 1/4" N.C.hex,plated . . . .. .... v vvvvrnnn. ... 4
34 A 70221 REGULATOR - voltage Delco No 1118988 . . ........... 1
35-73- 46 SCREW - 1/4" x 3/8" N.CAlthdmach, . .........0.... 2
36 A 70211 . CABLE - battery-positive to solenoid 10". . .. ..., .. ... +1
3T A 70212 CABLE - battery negative to ground 12’." ......... e 21
.38 A 70213, CABLE - solenoid to starter generator, 16".....,........ 1
39 A 70446 WIRE ASSY. - headlight 42" 1t, green. ... .. AP, 1
40 A 70447 WIRE ASSY. - headlight 9" lt.green. . . .%o venrnn. . d
.41 A 70219 WIRE - sol. to reg. grd. 8-1/2" white . . . . e 1
T 42 A Y0214 . WIRE - light sw. to volt.'reg. 8" white. . . ... .. e e 1
43 A 70403 WIRE HARNESS ASSY. . ... vi v ennenrn e 1
©-44 M 20149 BATTERY - 12vwolt . ........... e e 1
48, KOA 231533 LEAD - breaker contact (incl. grommet) ........... PR |
‘49 KO 220297 ~ GROMMET.- breaker contactlead ., ,....... e 1
50 173- 210 SCREW - 10-24 x 3/8" rd. hd. plated, . . . ... ....,..... 4
51 192- 18 LOCKWASHER - 3/16" plated. . .7/, ,..... e 4
52 KO 232535 COVER-breakercontact , . ... . ....ccv.vvvunnn.. 1
53 KO 220174 GASKET - cover, breaker contact , . .. v v v v v v s vsvonns .1
54 187- 408 SCREW - terminal, #6-32 x 3/8" self-tapping......... 1
55 173- 224  SCREW - breaker contact mtg. #8x.1/4" N.C. rd. hd.... .. .1
56 193- 5§  LOCKWASHER - #8 internal shakeproof. ... ....... PR §
57 KO 220475 POINT SET - breaker contact ,........ e et 1
58 KO 220476 . BRACKET -mtg.breakercontacts . ................ .1
56 KOX 288-1 ROD -breakercoptactpush ., .........c. i, 1
80 KO 275303 CLIP - breaker contact wire . ., . .......... ..., 1

Issued April, 1966




~ \\_\ .
T \
24
+
o
o . e — - e
P o

—— - —_——

\
)

ez
L7
S

I

|
S

W

—
= =
. ///i-"‘o, %;é ) o
. Ty —©
\

CASE 130 AND. 180 GARDEN TRACTOR 25
A70202 STARTER-GENERATOR *

REF. PART NO. - DESCRIPTION -~ T REQD._
"1 R 15108 BOLT - thru (includes washer), ,..,......... G haeien2
2 A 72104 . FRAME ASSY - commutatorend. . ................ .
3 R 15087 " .RING - bearing retainer ., ,......... Creari e 1 -
4" A 25461 BEARING - commutator end ball , .., ......... R
5 A 72039 HOLDER KIT - ground brush .., .. ...... A I |
6 A 72040 - HOLDERKIT ~fnsulated brush. ., .. ..... . """ """ vl
7 A 72038 BRUSHASSY.......... e e e A .. 2
8. R 15090 ARM - brush pressure ., ., .,,.......... Ceria e 2
"9 A 25423 SPRING - brush arm ,...,..... e e e el 2
10 A 172042 COIL ASSY, -fieldR.H, ........ e e 1
11 A 72048 STUD - armature terminal, . . . . ... .. feunen, . 1
12 R 18147 BUSHING - insulated, armature stud . ... /. ... ... . . . . 1
13 R 15079 WASHER - armature stud , . ......... e e 2
14 129- 18 NUT - terminal stud 12-2d hex. , ... ............. ... 4
15 192- 17 LOCKWASHER - terminal stud 412 ., .. ....... ... . .. 4
18 R 16148 WASHER -~ insulated, field stud U
A7 A 72043 COIL ASSY. -fleld, L.H............ e 1
18 A 72049 STUD - fieldterminal ., ... ... .....0c.v.von.... 1
19 R 15077 BUSHING - inguiated, field stud , ... ........ . . RS |
20 A 25447 INSULATOR - field coil ....,...... e et .. 2
21" A 72044 SHOE - pole, plain-. . ... . ...... e e 1
22 A 40736 SHOE -pole,notched . .., ,...................... 1
23 A 72041 ARMATURE . .. ... e et e et et 1
24 126- 111 KEY - Woodruff, armature .,,..,.... T P ee e 1
25 D 82477 SCREW-pole. . .......,uiusnnnnnnnn 2
26 .N8S BODY - starter generator (Order A70202) . ... ... B .. 1
27 173- 237 = SCREW-10-82x1/2'rdbd.................... . 3
28 192- 18 LOCKWASHER ~ 3/16" plated ...,..,..... T -
20 A 72050 RETAINER ASSY. - bearing {includes rer. 37 & 38).-......1
30 R 16170 GASKET - bearing Tetainer . . . ... ................. 1
3l A 256441 - BEARING - ball, driveend ............ et 1
32 A 72046 FRAME ASSY -driveend ., ,............... T 1
33 A 72047 - SPACER-pulley.............. N 1
34 KO 235260 PULLEY - starter - generator drive. ., . .......:...... 1
35 192- 26 LOCKWASHER - 11/16" plated . . . ....... S 1
36 R 15105 NUT - armature shaft, drive end. . . . . PP P 1
37 Nsg RETAINER - greage (Order A72050). , .. ............. 1
38 - NSS _ SEAL- felt (Order AT2050) . . ... ... ..., - S |
39 NSS SPACER - armature shaft, inner. . ._, . . P e e aeaa 1
o
4 -
Y 1_
RN ) 2
# -

Printed in U.S.A. Issued April, 1966




. T S . » - " e - )

: | S /°
: : T B :
o ? ‘ . : : . : - L. - CASE 130 AND 180 GARDEN TRACTOR 27
- = - . . ' ' J_ -
. - : o . _ - _ ‘ . : STEERING GEAR
. S ' L REF, PART NO. DESCRIPTION : . REQD
- : v 1 A '?0391 . MEDALLION - steeringwheel . . .....,............: S |
@ 2° A, 7039 DECAL - medallion . .. ...,.,, e LR |
: 3 A *7038%° "** RING - medsallion refaining ;... ......, S |
. 4 25- 1510 NUT - 5/8"N.F.hex. ... . ........... e U |
- - 5 A 70058 WHEEL —steering. .. .............. Y e 1
. 8 A 70057 "U-bolt ~ strg. gear mtg, ., ....... PP ST |
. g 7 192- 19 LOCKWASHER - 1/4"plated .. . ... ..o o v vr.... e 2
' 8 129- 121 _ NUT-- 1/4" N.C. hex, plated .. ............. e 2
9 113- 207 - BOLT -.3/8"x 1" N,C. hex.hd.plated. . .. ............. 2
] 10 192- 21 LOCKWASHER - 3/8"plated . . .~ ... ..0vvvenunnnn.. 2
<o TR, 70056 STEERING GEAR ASSY ........ e et 1
. i2 F 19645 - SEAL -felt,......... e S et e 2e
. 13 A 72011 BEARING =~ spacer (NyIon). . . ... ... oo v vvmmnnnn. 1
: : 14 A 72012 RETAINER - bearing . .. .............. et e 1
. . 15 NSS HOUSING AND TUBE ASSY (Order A70056) .......... 1
16 25- 1510 NUT - jam 5/8" N.F.hex, . .......0000... FETV, "2
17 A 72014 WASHER - bronze...............-........."'.1,_\.“1-
. 18 219- 14 FITTING. - lube . e, e e, SRS |
- 10 A 72015 SEAL..... ~. L T TR R R R 1
_— S .. 2 A 172013 _ RETAINER - seal . . ... D - S |
. : 21 A 72022 * LEVER & BOLT ASSY ........ e A 1
v 22 A 72017 « STUD - adfusting . . .o oo v v en e neensnns e 1
- 23 A 72010 “. NUT - adjusting. ............ C e et 1
24 A 72021 PLUG - adjusting.. . . . ......... e R |
. : 25 A . 72018 CUP - bearing, ..... e e et et 2
28 A 72020 BALL - retainer a.ssembly ...................... 2
.27 NSS RETAINER -ball, .............. S |
28 211- 9 BALL -5/16" difle o o o o vt e e e e e e B
29 NSS CAM AND TUBE ASSY - (Order A70056) ..... R |
S P
s, i

a ot
3

L)
e e e
. o ' ~
R .t _ - - .

Printed in U.S.A, "~ Issued April, 1966

v,

oy



e e R I R R R R R R R R R R R R R R R R R R RRBRBRRRRRRRRRRREOEBEEEES
e 4
- . . ) \
* CASE 130 AND 180 GARDEN TRACTOR 29 .
i . - N - b ' . \ \
PR i . 130 FRONT AXLE ‘ .
REF, PART,NO. . - - . DESCRIPTION : REQ'D
1 120- 105 NUT - 1/2" N.C, hex_,plated ....... e P 3
2 192-. 23 LOCKWASHER - 1/2"SAE,plated™ . .. .. ...:v00vsm...1
.3 A 10035 JOINT ~ ball, 1/2". ........ e e 1
4 A 70054 - " ROD -‘drag link (length 21%). .......... PP 1
_5- 218-- 6. CLEVIS-draglinkrod. . ............ e 1
"8 141- 6 ' PIN-clevis ,,........ e rieeaaaan e e e ...3 :
© 7 132-  50. - PIN-cotter (1/8"x1-1/4").............. PP 3 s \
8 132- 7M. PIN - cotter (5/32%2")........ e e 4 5
b  185- 545 WASHER = 13/16" plated, ... .... e e e .. 4 : N
10.15-. 1260 , BOLT -3/4"x3-3/4"N.CheX. ... .. v vrrerennnns 1 :
11 131- 357 NUT - Gripeo 3/4" N.C.heX. . . . % e v e v i snnevenrennnn 1
-, 127 A 70040 AXLE -front. . ....... R e e a1 ..
-7 18 A 70041 SPINDLEKING PIN ASSY - R.H. .\ .5 v vn e vvnnnnsas 1 {
14 A 70047 SPINDLE KING PIN ASSY - L.H. . ... .% .. cctureenuns 1 -
15 A 170048 - TIEBAR-spindle............... R |
16 219-* 1 FITTING-lube. .. ....ovveveennennn e e 2
. . ... . 180 FRONT AXLE 7
_ 20 129- 105 NUT-- 1/2" N.C. hex. plated .. .../ ..\ ..., S A\7
21 192- 23 _LOCKWASHER - 1/2'" SAE, plated ,.,....... M .3
22 A 70055 - - JOINT - ball, 1/2",........ PO e (.3
23 A 770054 ~ RQD - drag link (length21')c. .. . ... .......... I |
24, 213-" 6  CLEVIS=-draglinkrod...,.,.........'ouninenns .. 1 ;
25.141- 6 O -0 5 B Y T T 1 :
26 132- 50 PIN -*cotter (1/8"'x°1-1/4"). . . .. e e e 1,.1
27 132« TT . PIN -~ cOtter (5/32/ X 2™\ o v v s it e et et tn s as e nme s 4
©28 A 70463 WASHER ., .. . ih ittt seenener e nnnnnnnanas .4
29 15- 1260 BOLT -.3/4"x3-3/4"N.C.,hex. . .. ......... PR
30 131- 357 . . NUT < Gripco 3/4" N,C.’hex. . ... e e 1 .
" 31 A 70455 - AXLE-front ........7..... . e e P S "
S 82 A 70460 SPINDLE -~ KING PIN ASSY <R.H. . ......... e 1
.33 A 70461 SPINDLE - KING PIN'ASSY - L.H.~. .5 ," .... RPEUETATRT |
S4- A 770054 | TIEROD................ccienrvnnnnnn PP 1
‘35 219- 1 FITTING-lube............ PP i e e 2
. .
4 .
, ‘o U . . ’ . h
./ : . ) : .
. Printed’in US.A. . LT ) =y Issued April, 1966
£ - = . . . . N ° ' -

t e . . - - . ; P
. ~ . - .




Ve -
1 . ’ - B .
1 ' . ‘?I:%'? o -
- 30 o . . ‘ : - .
. . , o . CASE 130 AND 180 GARDEN TRACTOR._ ' 31
. . N . , - o S " 130 FRONT AND REAR WHEELS
‘ REF. ©PART NO, . . DESCRIPTION . REQ'D
- 1 A 70183 - WHEEL - rear (8,50 x 12 Xtra-Traction, Gl lug cleat, and -
) 6.00x12G2Lawnand Gardentires).........0o0000...2
2 A 70184 "BOLT ~rear wheellug. .. ...... e s a e meeeeae e an 8
“ 8 A 70082 COVER - frt, wheel disc (for A700681 wheel}. . . ... P 4
: 4 A 170061 WHEEL - frt, (16/6.50 x 8 Terra or Rib tread tire)....... 2
5 'A 70086 ~ WHEEL ~ frt, (16,5/4.80 x 8 Rib tread tire), ..... S
. 8 A 70398 BUSHING - frt. wheel . , . .. ... ..ccvvineuurnnssansd
7 195~ 545 WASHER - front wheel retaining. .. ... ...... e re s -2
8 182- 7% ' PIN-cotter (5/32"X 2", .. .. 0eeveune A
9 A 70185 CAP - rear wheel hub. .. ... e e e e e et e 2
10 219- 1 FITTING - b, ... v v neennsnrns C ettt e, 2
. 180 FRONT AND REAR WHEELS
15 A 70487 WHEEL - rear (8.00 x 16:G1 Lug Cleat tire). . . . . e 2"
16 0. 4557 AB BOLT - rear'wheellug . .......... P DA -1
17 "A 70479 WHEEL - frt. (16.5/4.8 x 8 Rib tread'tire) .. ....... I
18 A 70482  SPACER -.{ront wheelbearing............ v ei e e 2
10 A. 70480 BEARING® front wheel roller .......... [
20 A 70481 RETAINER - front wheel bearing . . ...... S T B
21 A 70463 WASHER % front wheel retaining, . ., . . e e ha e 2
22 132- M PIN-cotter (5/32" X 2"} oo o v e vnsn e v r e 2
23 21d- 1 FITTING - Jube-, . . .00 neves b r e ee bt n e e .2
M - o hy - ' o R — T I‘
PARKING BRAKE T
28 ‘'C 10681 - HUB - wheel (130)(4 hole).~. . . . .. e e P
28 C 10682 _- HUB - wheel (180)(6 hole). . .. ... e SRR A |
- 20 83- - 512 SCREW - set, wheel hub {130)_ \
e T (5/16x3/4"N.C.,sckt. hd,cuppt) .. ... L. L., 2
; 29 83- 614, SCREW - set, wheel hub (180) . :
‘ © (3/8x7/8"N.C.,sekt.hd.,cuppt.). . ... it .. 2
- 80 0 3312. AB KEY -hub (1/4"sq. x 1-1/2"). . .. ........... RIS |
31 C 10683 BRACKET - anchor. .. ....... e ittt 1
32 219- 8§ — FITTING - grease (1/4-288tr.). . . .. ... vvvrn.. N |
83 13- 620  BOLT - bracket (3/8x1-1/4"N.C.- hex.)....... e .1
34 95- 6 WASHER - (5/32x5/16 x 1/32"). . ... ..... EU |
. 35 C 10691 "U"BOLT ~bracket. . ................ M e 1
‘ 36 92- 6 . WASHER -~ (3/8" lock). . ..... e L al.n..8
37 25- 106 NUT - (3/8"N.C. hex.) ..... ......cvvitnnn.n..d
38°C 10687 LEVER-lock ......... e . .1
39 C 10602 GRIP -lever handle . ........ B P N I =
40 C 10688  PLATE-leverlatch................. B 1.
' 41 VT 2888 ~SPRING-leverlateh ................... e e i1
| 42 13-° 820 BOLT - latch plate (1/2x1-1/4" N.C. hex.) ...........1
! | - N ‘
= )
- /: r n ~
,A/‘ d -
Printed in U.S,A, ‘ : , ‘ )J Issued April, 1966




i,
. - ‘ &
i
/CASE 130 AND 180 GARDEN TRACTOR 33
TRANSMISSION AND FINAL, DRIVE -
s
REF, PART NO, DESCRIPTION ,oes REQ'D
1 A 70178 . COVER ASSY - transmissionecase ............ P 1
2 113- 102 BOLT -~ 5/16" x 3/4" N.C, hex. plated . . .=, , cr e e 8
L3 182- /20 - LOCKWASHER ~ 5/16"plated ...........00'vmunom. 8 .
4. 105- 108 . WASHER - 5/16" plated ......... Ve e 8
2 221- ' b PLUG-3/4"sghd. pipe. . .....o0 vt hwn sr e e s 1
6 A 70177 GASKET - transmissioncase. ... ...... .. 0cctuuun., 17
T A T0158 COUPLING - input shaft to hyd. mtr. (130)..,.,........:71
7 C 10835 COUPLING - input shaft to hyd. mtr. (180) . ........% ... 1
8 B 18208 RING - coupling retaining . .. ... ........ 7o ... 1
B A 70154 SHAFT - transmissioninput ........... e 1
10 A 70156 CLUSTER - inputgear ...,,......... e e e I |
11  195- 2080 WASHER - 3/4" plain, . . .. e e T VAR
12 A 70152 YOKE - shifter (also order Ref. Nos, 13and 15). . ........1
13 138- 98 PIN - roll (3/16" x 1-1/4™ , ... ... ...... e 2
. 14 A 70163 LEVER - yoke (also order Ref. Nos. 13 and 28). ......... 1
. 15 A 70161 PIN-yoketopivotlever ...............c00nuunn 1
18 A 70149 PINION -differentfal . ..., ... .......ccivviunnn. 4
17 A 70131 SPACER - differenttal pindon. . ... ... .............. 4
18 A 170150 - GEAR -.differential . ., ...............0ciivun... 2
18 A 70151 , PIN~differential pimion . . ... ... .00 ves v s v enn.. 4
20 138- 102 # PIN - roll (3/16" x 1-3/4") . ... . S e e e Te . 2
21 A 70148 .- * HOUSING - differential gear. . .. .2 .. v v v s e v s v vnn.. 1
22 A 70138 L,CASE -transmission .............0 00 'rrrnnnnnnn 1
23 A-70148 AXLE -rear, L. H, ....... e et 1
. 24 A 70145 AXLE -rear,RH.....,.. et e e e a e e 1
- 25 138« 102 PIN - roll 3/16" x 1-3/4" . ;.. ... 0 s runinnnennns 2°
26 Ai 70153 BEARING ~ needle, input shaft . . .. ..........0cc o0, 1
27 VT 2683 "' RING - shiftlever . ......... O -2
28 A 70164 LEVER - shift(also order Ref.No, 13 and 14). ,.......... 1
o B 20 A 70170 GRIP - shiftleverhand ..,........... e 1
30 178- 453 SCREW - detent, 3/8"x3/8"sckt.hd. ;. .......... AR §
31 A 70189 SPRING -lever detent ... ......c..0...00. AR B¢
32 211- 11 BALL - steel, 3/8"dia. ...,....... e e e e e 1
33 221~ 674 PLUG - drain, magnetic 1/2" NPT. sq.hd........ PO R
34 A 70143 . OILSEAL-rearaxle hSg.. . ..o v 0o v e v nnsnnins e ea2
35 A 70141 BUSHING - rear axle hsg. . . . . P P 2
36 A 70139 HOUSING - rear axle, LUH . . .+ v v v oo e e vnnnnnnnns 1
37 A 70137 GASKET -~ rear axlehsg. ,.......... [ -
T T 38 A 70142 BUSHING - rear axle hsg,, flanged . . ,,.............. 2
39 A 70138 HOUSING -rearaxle, RH. . .. .. ... .. rnnens 1
40 C 10292 SHIM - axle hsg. & diff. hsg.. . . ... .... O
41 A 70129 BOLT - Jay-Lok'" spec. sealing (3/8" x 1-1/4"N.C.)..... 12
42 92- 8 LOCKWASHER -~ 3/8" SAE. . ... ..ttt in e inseernnnns 12
43 A “70144 HUB -rear wheel (130} . . .. ... .. .. 0 .. ... v, 2
. 44 ‘A 70485 HUB - rear wheel(180). . . .. .............7 .0 ...... 2
oo 45 0 3312 AB KEY - 1/4™8q. x 1-1/2" . . .ot 2
46 A 70223 BOLT - 3/8"x 3/4" N.C.. Jay-lock ...7 ... ........... 4 4
o, TN

Printed in U.S.A,

Issued April, 1966

&




’ T oims
1 A 7 3/)

2 A 128

3 -92-

4 A 70127

-5 218- 5060

8 218- 5006

‘ 7 A 70124

8 A 70125

9 A 70126

10 A 70390

11 A 70140

12 . A 70122

13 A 70121

14 214- 253

20 A 170116
21 A 70115
22 218- 5059
23 218~ 5005
24 "218- 5064
25 218- 5008
26 113- 312 -
27 192- 22
28 A 170110
29 126- 12
30 A 70111
31 W 5063-S
32 113- 207
33 192- 21
34 A 170109
35 A 70120

. 37 192- 1§

»

36 113- 3 -

- - . _CASE 130 AND 180 GARDEN TRACTOR 35

HYDRAULIC SVSTEM \

T DES(;RIPTION . REQ'D
MOTOR - hyd. (130) Repairs Page 41) . . e 1
MOTOR - hydraulie{180) Repalr Pagedl.............. 1
GASKET-- motorfo trans. case . . .................. 1
LOCKWASHER - 3/8" SAE ..... F e veaorsroncnnan 4
BOLT - spetial, Jay~-Lock. . .......... . 4
FITTING - "O" ring 1/2™x 7/8"thd. ", ... .. et e 2

PO RING ~ 1/ 2" e e e e 2
TUBE - frt. valve porttomotor. , ,.......... e e 1
- TUBE - rear valve pofttomotor . .| -, .., ........... L
FITTING - hyd.valve pressure. .. ... ....oueeusvnnn.. 2
FITTING - 90°% 1/2"Tube X 3/4" NPT . . . ... .. v v vun.. 1.
VALVE - control(Repairs Paged?)............00 .., 1
FITTING ~ 90°% 3/4" Tube x 3/4" NPT. . . ... .. e.... U |
TUBE ~ heat exchangertovalve. ... .....0000oevenn. 1
CLAMP -hose ,........ e e e e fe e 4
O ferenens 2
CLIP -tube. . . .ttt vttt et o annnns e oo see el 2
TUBE - trans. to heat excha.nger ........... [P
FITTING - 3/4" Tube x 3/4"N.P.T. . ....... .i’..’ ...... 1
FITTING -~ w/filter, ., ., ................ beevnnnns 1
~ TUBE ~ pump to transmissjon . ., ,..,.... P R |
TUBE - pumptovalve ................. g 1
FITTING - "O" ring - 1/2" tube x 3/4"thd. ... .. ....... 1
"O"TRING-1/2". ... .. e heeenne s 1
FITTING - "O" ring 3/4" Tube x 1- 1/16"hd, . .. ... ... S |
"O"RING - 8/4" . .. .. ...t P |
BOLT - 7/16" x 1-1/4" N. C, hex. plated. . ... e vl 2
WASHER - 7/16"p1ated.......................l..Z
PUMP - hydraulic - (Repairs Page39). ,..............1
KEY -Woodruff, .............. et R |
COUPLING ~ (Repairs Page 39) ......... e e e e PRI |
KEY - 1/4" square x 3/4" . . . .. ... uvrn.. R |
-BOLT - 3/8" x 1" N.C, hex, plated ....... i e e 4
WASHER - 3/8"plated . .. .. .. ......... e s e e e 4
SUPPORT - bydraulic pump mtg. . ........ P |
EXCHANGER -heat, ,.......... e U |
'BOLT - 1/4" x 3/4" N.C.hex.,plated . . . ., ... e 4
LOCKWASHER - 1/4" plated D IR P e e e 4
i
. o . Issued April, 1966

a




REF, PART NO. DESCRIPTION : REQ'D
1 A 23885. KNOB - hand lever.’.......... [P NP |
2 A 170008 " LEVER ASSY. - hand control (incl, Ref. Nos.3 & 4}, . . ... . 1
3 138-. 98 PIN - roll (3/16" x1-1/4").......... e 2
4 ~+ -NSS LEVER - control valve lever . ... .. e e 1
5 A 70129 LINK - valve spool . . ....., IR T T 2
6 185~ .534 WASHER - spacer, 8/16"plated, , ..., .........:.... UAR
T A 70130, ° PIN - valve spool link, , . ., e e ae e . 2.
8 132- 7 PIN-cotter 1/16 X 3/4" . . ... ... . teieeurnnnnn. .. 2
9 A 70135 PLATE ~ hand Jever pressure . .., ... ...oeeeusrn.. 2
10 . 195- 515 WASHER - 1/4"plated, .. ..., .,....0... Vee e ieaes
11 1982- 19 LOCKWASHER - 174" plated . . . . .. ...0vvennnnnn..s 2
12 113- -1 ' BOLT - 1/4" x 1/2" N.C. hex.hd.plated . . ... ........... 2
* A70140 HYDRAULIC CONTROL VALVE
21 166- 6 - CAPSCREW - 1/4"x 1" N.Cferryhd............ PN O
22 166- 8 - CAPSCREW - 1/4"x 1~1/2" N.Cferryhd., ., ....... 1
23 A 72065 CAP ~valveend . ..., e e e PP 1
24 A 72058 PLUG~reliefvalve, ., ...........0.0... T |
25 A 7982 "O"RING ~relief valve plug . . . . =0 .5 v i e vn e s e e 1
26 A 72069 . SHIM - relief valve ., .0l ... 0uviinnennnn.ns 2
27 A 72058 - SPRING - relief valve {outer), .. ............. AR |
28 A 72071 .'SPRING - valvé relief (inner), ., ....... . e 1
26 A 72057 SPOQL -~ relief valve poppet. . . ...... it e e ey 1
*30 A 72055 SEAT - relief valve. . . .. ..\ ouunvnrienannrn.nn. 1
31 0 - 9638 AB SNAPRING-valVe .. i ......,.....ic.00000u.. .1
32 A 72060 WASHER' ~ valve spool end spacer ,............... 2
33 A 72063 . SPACER - valve spool erd. ., ..... e .
34 A 72066 WASHER - retainer relief valveplug, ............. .1
35 A 72067 RING -backup ............... e e e .1
36 A 72062 SEAL -quad il . ... vt st i ir e n e neneen . 2
37 A 72056 PLUG .....oivvieenennnn At e i v .1
38 A 72061 "O" RING - plug ..... S e, .1
39 A 72052 BODY AND SPOOL ASSY ., ... oo o
40 A 72068 —  RETAINER-geal ..,....... e e e e e 1
41 A 72070 SEAL -~vee .,,..... PN e e e e 1
42 ‘A 72084 CAP -valve end ... . ittt it tmer s RS B
43..A 72072 KIT - valve seal repair. ,,....... e e e .1
41 A 72070 BEAL - V@B ., . ..ttt e e 1
38 A 172081 MO RING - 5/8" . L L e e e 1
25° A 7982 MO RING - 13/18", . . e 1
36 A 72062 QUADRING. . ...t eiiinnniinneinn i, 2
- .
{
i
/
I"{{
} -
( .
1]

. Printed in'U.S.A. -

‘ CASE 130 AND 180 GARDEN TRACTO-R 3‘7
HYDRAULIC CONTROL VALVE LINKAGE

i
i

* Issued ApEtl, 1966



@ . - ”:_‘E“; F.I-
]
CASE 130 AND 180 GARDEN TRACTOR ‘39
| A70110 HYDRAULIC PUMP _
) i | REF. PART NO, DESCRIPTION REQD
1 A 70110 PUMP - hydraulic . .... e P e v et s e eesal
, 2 13- 652 BOLT-3/8"x3-1/4"N.C. hex.hd, ..............4
Fl ia A 72000 WASHER-BpeciaI‘.-.-p--a’-o‘.o-n-"‘cnoalcnlsu!-4
4 A T2008 . COVER - rear,pumpbody. ... . .v...., P |
5 A 72003 - SEAL - pump cover. ... .. e et a a2
68 A 35958 BEARING ~'pump gear, ,...... Ce s e e ceneensad
R 7. A 732005 GEAR-pump,drive. . ... ... ..ot rrenns waesl
8 A 72004 GEAR -pump, driven ., .. ..,........ SO | )
g 126- 12 KEY ~-WoodrlfE #6. . .............. P |
i 10 NSS BODY - pump {Order AT0110pump). . « v v v v v v e v m v e 1
g 11 A 72001 GASKET - brass, front cover.,...... .
12 A 72002 SPACER - gasket, frontcover. ... :........ I |
13 A 72007 COVER -frontpump body . .. ...... o v euuns R §
14 A 35060 +  SEAL-pumpshaft, ... .......... .0 .c0vuu.. e d
A70111 PUI\gP DRIVE COUPLING - }
* 1§ A 70111 . COUPLING - pump drive. .. .20 . ... O
! 19 83- 55 ", SCREW - 5/16" x 5/18" N. C: sokt. hd. set. ; , .
‘ 20 NSS .. HUB - half, 5/8" dia. bore (Order A70111) ........,..1
[ 21 A 712, ~SPIDER - coupling’. . , . .......... P |
= 22 . - NSS HUB - half, 1" dia. bore (Order AT0111). ........... R 1
v “‘-“—H‘“—\__;_._‘_‘r_“_
- = »
| i
T \
!
. i I "
: \ _
i ) -
| T - . ‘
b - 1 ’ ’

o7 7 . PrintedinUS.A. o C 7 Issuéd April, 1966




T
a . -
. CASE 130 AND 180 GARDEN TRACTOR . 49
i A70123 HYDRAULIC vDRIVE MOTOR (130) o
) . REF, PART'NO, DESGRIPTIDN - . REQ
1 A 70123 . MOTOR- hydraulic dive 5130) T I
. 2% NSS OIL SEAL - mtg, plate (See ref, 21), ....... cr e . |
3 A 72028 PLATE - mounting . ., .. ... TR R SIS B
: 4 166- 23 CAPSCREW - ferry 5/16" x 5/8" N.C.. .. ... el
| § 183- 20 * - LOCKWASHER - int.shakeproof 5/16". .. ... el A
; 6 136- 134 - PIN-roll'1/4"x1", ..., ........ LS
I e ".NSS - .  QUAD RING - mtg, platé (See ref.21). . . ... . ... oo
z e ge NSs "O" RING ~ mtg, plate to hsg.(See ref.21)Case A17528 .
# 9 A 72030 " RACE - oatput shaft bearing ,
10 A 72081, BEARING - thrust, output shaft thrust, ... ..o . e
11 126- 24. KEY -~ Woodruff . . .. ..
12 A 72035 ' SHAFT AND HOUSING:. : . .. e e e et ..
‘- 18 A 72034 " PLUG- housing .’ .,...:..
Y14 % NSS . oY RING. - hsg plug(See ref ) ) O .e
A5 A 72027 ' COUPLING = drive, ,..... e P
18 A 72026 PLATE - spacer . .... e e Tl
17 A 72025 GEROTOR SET ({1-1/4" thick) ....... Ceeeae e sesas
18 A 72051 SPACER - cplg.drive(3/4"thick). .. .. it ce
. 19 A 72024 CAP-end ..,......oi0vvus e C e '
20 166- 531 CAPSCREW ferry 5/16" x 2-1/2"N.F. ......... S
21 A 12086 - "0" ring and seal.(incl, items marked w/*), ... .. e
A70483 HYDRAULIC DRIVE MOTOR (180)
25 A 70483  MOTOR - hydraulic drive (180) ..........00'veve.an.
26+ NSS- " OIL SEAL - mitg. plate (Seeref, 45), . . . .. e v v v eeeas
27 A 72028 PLATE -mounting .’ . . ... .00 iceiinnnsancocnnnss
: 28 166- 23 CAPSCREW - férry 5/16"x5/8"N.C.. .. ... ...V 8
20 193- 20 LOCKWASHER - int Shakeproof 5/16" e e 4
30 138-. 134 - PIN - 201, 1/4" X 1% .. .. eeiiienerrennnnnnns 4
> 31e NSS - - QUAD RING - mtg. plate (See ref. 45). P POT |
32  -NSS MO"RING - (Seeref. 45). . ... viaen.., AR |
33 A 72030 . 'RACE - output shaft bearing ....... oo e . |
34 A 72081 " \BEARING - thrust, output shaft ........ b e e 2
35. 126- 24 KEY - Woodruff . ., ,.......... e e 1
36 A 72085 SHAFT AND HOUSING .......coveennnsrinann .1
37 A 72034 - PLUG-housing. . s .o veveuaiocnnnans Cenaraen 1
30+ +~ NSS |  "O" RING - housing plug (See ref 45) ¥ viea 1
38 A 72027 OUPLING =-ArIVe. . ... e .bvnnenvvoudenn e 1
40 A 72026 =3 %\ATE-SpMer ..7.a-' ------ ‘n.‘; -------- :--’oul
41 A T2112° GEROTOR SET (2" thick). . .". ... .. ... ., A 1
_42 A 72113/ SPACER - cplg. drvi(1-1/2"thick) .. ... .nunnenn. SR ¢
43 A 72024  CAP-end’ .. ........000000.u0 et Ceeanl
44 166- 6532 - CAP‘SCREW ferry, 5/16"x 3-1/4" N.F,. ...%...... ven
45 A 72038 - "O" ring and seal (incl, item marked w/*)......... 1
. 1 . . w. 4.
,;; M -
3, ' - -
Printed in U.S.A. Issued April, 1966

A




» v .
‘- _"} -
- = t v .b. . 4
- o . CASE 130'AND 180 GARDEN TRACTOR a3 .
SEAT,FENDERS "AND 'roou_ Box
REF. PARTNO.. . o DESCRIPTION REQ'D
1 A 70192 CUSHION = 8€at. . . M. .\ 1
2  111- 517 BOLT - 1/2"x 1" rd.hd.sq.nedk p].a.ted. ............... 1
3 .A 70191 BRAT . ... e e e 1
7 4 ' A 70190 SPRING -~ seat support , TICIL IR
5 192- 23 LOCKWASHER ~ 1/2" plated . . . ... ... .. . . 7' ''"" 3 !
% 6 120< 105 NUT - 1/2"'N.C. hexplated..............; ..... L.3 0
7 A 70000° BOX =100l .%o\ttt e i e 1
8 A 70193 FENDER'-'rear R.H. {(130), . ... .......... e 1
9 A 170194 FENDER - rear L.H. (130). .. ........ e e U ¢
10 113- 102 BOLT - 5/16" x'874" §.C.hex.hd plated , . . ............ 4
11 192- 20 LOCKWASHER - 5/16" e e a8
12 120- 102 NUT - 5/16" N.C. hex. plated ....... e e i e e . 4
13 A 70472 FENDER - rear RH (180) .% ..o vs oo vneee e, 1
14 A 70473 FENDER - rear L.H. (180) .................... 1
K " DECALS .
- , - --A 72114 . DECAL KIT ~ includes Ref. Nos. 19 thru 26, . .<.........1
4 19 A - 70231 . TRANSMISSION - lubrication. . ... ..... v e 1
20 A . 70234 " CAUTION - brake mstructmn b et e e e e 1.
21 A 70533 LIGHTS ....... e e e e, 1
22 A 70230 CIGNITION = . . e, S 1
" 23°A 70232 " FORWARD - BRAKE - REVERSE. ., ... .. v.0swu...1
24 A 70233 . | HI-LO- shift......... e e e, 1
- 25 321- 846 "CASE"-hood R.H........... e, e 1
28, 321- 847 HCASE" -~ hood LLH. . .. v e v i eseeesmee i 1
27 KO 220720 'AIR CLEANER SERVICE INSTRUCTIONS. S 1
28 KO 235472 A0H. P, KOHLER . .4 vt v s et ims e e tee e s 1
20 KO 235881 12H.P. KOHLER . ..ot it e e e eeome e i, 1
‘ | S o "
T B Q\i\a.hhod*.\..,..l...ha?h. N N GHTS @
R s e il oo o ] .
o - \\ SO ARNERNENN N . @ ) o . -
@ ® - SR, :
FORWARD MO, euraat i : @ " @ / )
. | o] | N Lo KOHLER " " KOHLER - ' -
BRAKE - - * THE CAST IRON LINE THE CAST IRON LiNe ' -
@ - . ® CAST IRON ~LONGER LIFE, * CAST IRGN-LONGER LIFE N
SMOOTHER-QIRETER  * SIOOTHEH U«WETER °
REVE&SE o7 i mAE:%?EEY%SE%E;fi%? . th:oBEc‘f:::g:-  oReaTER . a:a.o‘: :E;mgsnsarzn PO . i N
ﬂ??.‘ﬁ.‘.”r‘:‘ﬁs e Tas WT O TOR & MECHANICAL * MECHANICAL .o
REFACE CANTMOGE wom CRUSHED, OR DAMAGED QOVERNOR— ' GOVERNOR — -
- AMD [PNDER ENTREME ' DT mvl.\rnms AFTER 00 -7 " . - . — -
pl:‘l"l%’t“#t‘! o'La’l g‘ PDCULEIMB IOTC[AOL‘E ’ INSTANTANEOUS 'NSTMTANEOUS
. \ POWER RESPONSE \_ POWER RESPONSE ) - - r
i ! ’
. = ) Printed’in U.S.A. ./ ’ Issued April, 1966




44

o

CASE 130 AND 180 GARDEN TRACTOR .- 45
HOOD,FRAME AND GRILLE
REF. PARTNoO, * ! DESCRIPTION REQ'D .
1 A 0079 HOOD e E et e e aieaee et R
2 113- 102 - BOLT™-5/16"x 3/4" N.C. hex, hd, plated P
3 195- 103 WASHER -~ 5/16" plain . . . . ... ivvrvennnnivawarenns 6 .
4 192- 20 LOCKWASHER - 5/16!' plated ............ e rtere e el oY
5 120- 102 NUT - 5/16" N.C.hex, . ... ....... e AR 2 ¢
-8 A 70078 BAR - grille stabilizer . . .. ........... e e 1 "
7 13- 3 BOLT - 1/4" x 3/4"NC., hex,hd.plated , .. ...: .. AP
8 192- .19 LOCKWASHER - 1/4"plated . ., ......... LRI :
9 129- 101 NUT - 1/4" N.C.hex, plated. ..... e I T
10 73- 410 SCREW - 1/4" x 5/8" N.C. flt. hd,mach. ., ,. ... ...... X.- -
11 193- 8 WASHER - shakeproof internal 1/4", ... ...~ ... e el
12 A 70077 CUSHION - hood, rubber. . . . ... .. .v.vveuunrmnnsss 1
13 A 70009 SPRING - hood cateh ..-..... D et e 1
14 138- 92 PIN - roll,3/16" X 3/4) ., . . . el e v it it eas 1.
15 A 70448 PIN-hoodlateh .5 ...,.............. e SRR |
18 A 70005 GRILLE) ........ PR 8 7
17 A 11276  GASKET - headlamp retaining , . . ., e e e 2.
18 A 11275 -~ RING - headlamp retalning .. ............. e 2
19 “187- 1102 - SCREW - #6x 1/2" N.C.,seli-tap pan hd, ph .............. 6 .
20 A . 24526 MEDALLION - radiator grille ... .. ........ w0 0so. 1 5
21 131- 138 NUT -1/4" Tinnerman push-on . ... ... ..v v ioneennsns 2 "7
22 113- 207 BOLT - 3/8™ x 1" N.C. hex.hd, plated {(130). . ...~ 2:% .. . 2"
22 113- 206 <~ BOLT - 3/8"x 8/4" N.C. hex,hd:plated (180); . . ...... RS | :
23 131< 352 LOCKNUT - 3/8" NG BeX. . . ittt inevn e wrns 2 .
24 A 70012, PANEL - grille side R.H. . .. ..., e i e ey 1 .
25 A 70011 PANELgrilleside L.H. . ... .0 vvnnnnen. e sl %
26 187- 1117~ SCREW - Phillips taptite 10-24 x 3/8"panhd. . . . . RS L
27 A 70147 PANEL -hoodside . ... . ... ...0evneunmnnnemensns 2" -
28 A 70195 SHROUD - hyd. control valve. . ... S A S
20 187- 1014 * SCREW -'1-1/4"x 1/2" gelf-tap typel ...... et e e 4 -
30 195- 102 ~ WASHER-plain1/4'plated ...................... 4 h
31 A 70454 PAD - foot pad, rubber R.H. (180).........: TORTPEA | -
32" A 70038 . PAD - foot pad, rubber L.H. (180). . . ...... i vu.ve ot 1 )
32 A -T0038 . .PAD - foot pad, ruhber(lSﬂ).................,-»..-,..-.‘21.** .
33 A 70018 . FRAME - main (130).. .. ........ e - .
34 A 70450 FRAME - main (180). .. .. v oo vumen s N 1‘1
L i
!
L
oL -
.'/ . . oL
T a ﬂ ' .
Printed in U.5,A, o Issued April, 196 @.



-

©m-1 Dok 0

{
T Lol —
M=o

" 36
37
38
39

3

CASE 130 AND 180 GARDEN TRACTOR 47
e IMPLEMENT LIFT
. PART NO. DESCRIPTION - © REQD
A 70396 GRIP - hand, implementlever . ............ e B |
A 70224 LEVER - assm., impl. lift hand, includes Reéf.. . . . .......
Nos. 3,4and 5{(130). .. ............. e e e 1
138- 136 PIN -roll 174" X 1-1/4". i it e eaee e anns 2
NsS SHAFT - implement lever pivot . .ot . ... 0o vt vvun s 1
NSS~ LEVER - center implement link (130} . .. ...... SIS
A 70532 LEVER - assm., impl. lift hand, includes ref{. '
. Nos.'3, 7, 8and 9 (180) . . ... et e 1
© N8BS - LEVER - center, implement link (180) . .. ... ... ... 1
138- 2007 PIN - spiral 1/4".x 1-1/4" (180). . . .. e bea 2
NSS . SHAFT - implement lever pivot . . ... .. ..o vvvivnne 1
A 70176 PIN - BRir COtEBr . . . ot v i e ettt nenee s aaananensns, 1
A 70487 . RATCHET - trip, foot lever ... .. ..... P 1
13- 432 * -BOLT - 1/4"x 2" N.Chex........ T 1
131- 2 LOCKNUT - Essna 1/4"'N.C.hex, . .... P A
A 70395 SPRING - trip, ratchet'.", . . .. .. ..... e 1
129- 103 NUT-3/8"N.C.plated, , .. .....covnerunnnn P e 4
192- 21 LOCKWASHER ~3/8"SAEplated ., ... .0 v cvenv v nneen 4
A 70032 QUADRANT - implement lift ratchet . .. ... ......... .. 1
A 70039 ., ~U-BOLT -quadrant3/8"N.C. ......ccucuururrnennn 2
A 70187 LEVER - foot, lmplement trip ........ ... ... ..a. 1
A 70186 BRACKET - implement foot triplever. . .. .......... el
120- 101 NUT - 1/4" N.C.hex.plated ......... P, 2
192- 19 * LOCKWASHER - 1/4"plated ...... B it R
113- 3 BOLT - 1/4"x 3/4"N.C.hex,,plated. . . . .. ........... 2
113- 4 BOLT - 1/4"x 1" N.C.hexplated . . . .. ... ccvvununnn .1
195- 102 WASHER - 1/4"plated , .. ..o v v v e v ecenannonsnss 2
195- 108 WASHER - 5/8"plated . ... ......coucuerrvnnivnnn 2
A 170225 LEVER - assm. impl. fear lift includes Ref., ... ... ... S
Nos. 28,29, 30and 31 (130) . ... ... vvviennn e 1
© . NSS - SHAFT - impl, rear lift™. ... ... .. e e e 1
. NSS LEVER-rear Lft L.B. ... vt e i et evenne v e e 1
" NSS L LEVER -rear lift R. H........ e [P 1
138- -136 °© ROLLPIN-1/4"%1-1/4".............ccvoenn. L2
0 1038 FH RING - shaftretainer . . .. ......... ... v 2
] DRAWBAR AND TOW HITCH
A 70171 - HITCH - assy., drawbar and tow, ., . ... e e 1
A 70175 SHAFT - pivot, hitch, . .., N 1
A 70176 CPIN-hair,cotter. . ... ... vttt e 2
195- 1068 - WASHER - 1/2"wrought..........c.oovuinnnnn s 2
, ‘

[ !, - _ ‘ g : Printed in U.S.A.

.

Issued April, 1966 -




48 . . CASE 130 AND 180 GARDEN TRAGTOR C , ‘. . CASE 130 AND 180 GARDEN TRACTOR,___ .- 49

. NUMERICAL INDEX : ‘ ) . NUMERICAL INDEX b
PART | PAGE REF. PART PAGE REF. PART PAGE REF. - PART PAGE REF. PART | PAGE REF, PART PAGE REF. .
NO. NO. ' NO. NO: NO. NO. NO. NO. NoO. NO. NO. "'NO. . NO. NO. NO. NO. - NO. No.
— —
40035 9 204 70103 19 15 [ A 70191 43 . 3 A 72010 27 23] A 72075 21 31| KO 220297 . - 23 ' 49
40035 11 20| A 70105  © 17 39 | A 70192 43 1. A 72011 27 13 A 72076 21 . 16|KO 220475 .. 23 57
- 40035 13 28| a 70106 17 30 A 70193 43 g A 72012 N 14| A , 12077 - .21 15 | KO 220476 - 23 98
: 40035 15 28 [ A 70106 17 40 a 70194 43 9 A 72013 27 20 . A 72078 21 - 24| KO 220720 43 27
el A 7982 R ) 25 A 70107 17 . 33| A 70195 - 45 23 A 72014 . 27 17 .4 12079 ¢ 21  23|KO 230011 7 20 | .
. A . 7982 .87, 25 | A 70108 17 28 | A 70196 ., 47 T 20, - A - 7201 - , 27 1917 A 72086 - 2r° 27 KO *, 230011 7 43
. A 10326 . 17 55| A - 70109 .. 3 341 A 70397 47 19 7 - A 72017 . 27 22| A 72081 - 21. 25| KO- ‘230080 7 26
A 11275 - 23 211 A 70110 8 " 28'Aa T 0202 23 - 15 A 72018 - 27 25 | A 72082 © 21 26{KO - 230080 7 49
A - 11275 - 45 18| A 70110 39- . 1A 70205 ... «17 21 A . 172020 1 26| A, 72083 21 29| KO ~ 230087 - ™ 7 - 28 -
A 11276 < 23 20 | A 70111 A 70207~ . 23 6 A T 72021 - 27 . 24| A 72084 21, 28 | KO - 230087 - 7 51 °
A 11276 45 17 LA 70111 A 70208 23 - 5 A 72022 27 217 A - 720857, - 21 -17| KO °. 230170 7 6 ¢ ¢
A 11373 : 23 -3 A 70112 _ A 70211 23 - 38 . A 72024 - 41 194.4 .. 272086 21" 21| KO . 230170 7 39
A 20346 - 23 4 A 70115 A 70212 23 73y - A 72024 41 “43faA 72087 s - 21 "82'KO = 230170 13 D
A ‘21481 . 23 30(Aa . 70118 A 70213 °  ..23 ¢ 3B ‘. . . A 72025 .- 4l o+ 1Ty A - 72088 . 21 0 36[KO 230170 15 9
A 23885 L 1A 70117 - A 70214 23 S4p A -72026 41 - 16| A . 72089 21 87|KO . 230722 - 28 23
A - 24576 45 20| A - 70118 - A 70219 23 ° 41 - VA 72026 41 ., 40| A - 72000 . 21 . 35| KO 231032 7 5]
A 24572 23 19 A 70118 A 70221 23 4= — - A . 72027 41 ; 15| A 72091 - 21 19| KO a3ig3e -13 . 50
A 25423 25 914A . 70120 A 70222 23 1 A 72027 ¢ 41 391 A, 72092 . 21  .40|XKO .- 231032 " - 15 50
- A, 25441 25 31|A | 70121 A - 70223, - 33 46 A 72028 ) 41 3i A 72093 21 41/ KO 231052 17 .49
A s25447 - - 25 . 204 70122 . A 70224 4T . 2 .. A . "M2028 41 270 A 72094 | - 21 39 KO, 231281 23 24
- A 25461 <35 4l a 70123 35 ! ha 70225 47 27 A 72030 41 gt A 72095 © 21 L 441'K0 231355 17 64
! A, 35956 39,0 .6|aA 70123 41 - T A 70230 43 22 A 72030 41 - 33| A 72096 21’ .43 | KO . 232535 . 23 52
A 35960 89 - 14| A 70124 - °35. 71A. 70231 43 19 A - 72031 41 . 10! A 72097 21 38 | KO~ 235003 9 11
‘ . A 40738 25 TEx. 70125 .. 35 LBl A 70232 43 23 A 72031 41 34| A 72098 21, _33| KO 235003 11 11
A 70000 43 . _T™A . L 70126 3B 9 A 70233 43 24 A 72034 41 13{ A 72099 o2l 34 | KO'' 235004 g .7
A 70005 45 16 [Rwr e 70127 337 - 41| A 70234 - . 43 20 A 72034 41 37| A 72100 13 57| KO 235007 ) 7 17
' A . 70006 © 17 " 1A 70127 . 35 4] A 70389 35 16 A 72035 . 41 12| A 72100 15 57 | KO 235007 7 40
A 70008 37 2| A 70128 35 3| A 70390 35 0 A 72035 41. 36| A 72100 ' 1? 17| KO 235007 .. i3 10
A 70009 45 13 'A - #»0129 37 5la 70391 . 27 1 A 72036 41 21| .4 . 72101 21 301-KO 235007 © 15 10
‘A 70011 45 25 | A 70130 37 71A 70392 "oy 3 A 72036 ¥ = 41 . 45| A 72102 21 22/ XO 235008 7 15
© A 70012 45 2414 70131~ 33 17 |« 70393 21. 2 A 72038 25 71 A .72103 21 46 | KO 235008 7 38
A 70018 - - 45 33 a4 . 70135 37 9| a 70395 a7 - 14 A 4 29039 ag - 5l A 72104 ) 25 2l ¥go 235009 - 7 14 )
. A 0032 47 170 4 70136 33 .22 |4 70396 ¢ . 47, 1 A 72040 . 25 < 6| A 72105 - 21 2|1 KO 235010 : 7 19
A 70038 45 32 A 70137 33 37 | A 70398 - _ © 31 6 —-. A 12041 . 25 23| A 72106 21 4| KO 235010 7 42
A 70038 45 32| A 70138 - 33 39 | A . 70399 5. 14 A 72042 25 10].4 - 72107 - 21 3|KO 235011 7 18 .
A - 70039 47 18 | A 70139 33 38 [A ° 70403 £ 23 % 43 A 72043 . . 25 171 A 72108 19 30/KO 235011 7 41 .
,oA 70040 -29 1214 70140 /. 11 |A 70446 23 39 A 72044 25 21} A 72108 : 21 - T|/KO 235025 13 16
TR ~70041 29 13| A 70141 - 33 35 | A 70447 23 40 A 72046 T35 -32 | A 72109 21 5 FKO 235025 13 32
A 70047 29 . 147 a 70142~ 33 38 | A . 70448 45 15 A 72047 26 33| A 72110 21 6 | KO 235025 15 16
A 70048 29 7 15|a 70143 3 33 . 344 70450 45 34 A 72048 25 11] A 72111 21 1/X0 . 235025 . 15 . 52
A 70052 . - 5 23]A 70144 .~ 33 43 | A 70454 - 45 31 A 72049 25 18| A '?2112l 41 4l | KQ 235026 13 14
A 70054 - 20°° 41 A 70145 - 33 24 | A 70455 29 31 A 72050 - 25 9| A 72113 41* 42 | KO 235026 15 17 -
- A 70054 T 29 231 A ,70146 33. 23.{ A 70460 - 29 32 A 72051 4] 18| A 72114 43 KO  23504% 7 9
- A . 70054 29 341 A 70147 45 27 | A 70461 29 . "33 A 72052 37 39| B 18208 . 33 8| KO 235048 7 6.
A 700585 .29 3la 70148 33 21 | A 70463 29 28 A 72055 37 30 B 51975 - 2] 5% | KO 235048 . 13+ 51
A 70055 29 221 A 70149 . 33 16 | A 70463 31 ‘21 A 72056 . 371 --37| B 51977 21 33 | KO 235048 15 51
"A 70056 “ 29 A 70150 - 83 18 | A & 70467 T3 15 A 72057 - - 37 29| B 51978 21 - S51|KO 235049 17 4
© A 70057 5 18{ A 70151 .33 19 A 70472 " 43 13 A 72058 37 27 B 51979 21 ; 52| KO 235052 17 7
A 70057 e 27 6| A 70152 33- 12 A 70473 43 14 A 72059 37 :24| B - 51980 21 50 | KO - 235054 17 14
A 70058 & 27 5| A 70153 33 26 1A 70479 31 17" A7 42060 37. 32| 8B 53256 - 18- 14]/KO 235056 17 31
A 70061 31 . 41 A 70154 33 ° 9 | A 70480 31 19 A 72061 37 38| B 53256 21 KO 235057 13 20 ., -
A 70062 31 -3/a 70156 33 10 1A 70481 31 20 A 72061 37 38| B 59393 21 - b4 | KO 235057 13 33
j A 70066 _ " 31 5| A 70158 - 33 714 - 70482 . 31 18 - A 72062 37 3| B 59393 . 13 48 | KO 235057 15 20 o
| A 70077 45 12| A 70161 - 33. 15 |a 70483 35 1 A 1 72082 37 3| B 59393 © 15 48| KO 235057 15 53
A 70078 45 6| A 70163 337 14 |a- 70483 - a1 25 A 72063 - 31+ 33{.C 10292 33 40| KO 235062 13 31
A 70079 45 1[A 70164 - 33 28 | A 70485. 33 44 A’ 72064 . 3 42| C 10681 31 28, KO 235070 13 29
, A 70082 L1 16| A 70169 33 31 |a 70487 47 11 A 72065 37 23| C 10682 31 281KO 235070 - 13 o4 :
A 70084 =T 17 170 A 70170 = ~ 33 29 [A -~ . 70526° 19 9 ' A 72066 37 34| C 10683 31 31 (KO 235070 C 15 34 .
A 70085 - 5 16 | A 70171 47 36 |'A . 70532 47 -6 o~ . A 72067 37 ....35| C 10687 31 38 | KO 235070 15 29
A 70088 5 wWlA 70175 47 . 37| A 70533 a3 21 A 72068 37 40| C 10688 31 40 | KO 235071 13 29
A 70090 5. 51 A 70176 47 10 |A ' 72000 39 3 A 72069 37 26| C 10691 31 35.] KO 235071 15 29
A 70091 19 6| A 70176 -47. 38| A 72001 39 11 A 72070 Y 41| C 106892 31 39-1KO 235080 . 13 35
A 70094 19 114 . 70177 33 6 | A 72002 ' 38 12 A 72070 - 3T 41|-€ ---10835 —=33 . _7|KO 235084 17 52
A 70097 5 . 22[-a 70178 33 1A 72003 T 5 A 72071 37 28| D -, 32477 25 25 | KO 235085 17 51
A 70099 19 . 7]a 0183 31 1] A 72004 39 8 A 72072 . 37 . 43| F 19645 27 12 [ KO 235086 17 50
. A 70100 19 10| A 0184 . 31 T RA 72005 38 7 A 72073 C 19 18! KO 220174 15 49 | KO 235097 19 25 .
A 70101 19 8|Aa .70185 31 9| A 72008 39 4 A .7 72073 D21 KO - 220174 13 49 | KO 235115 13 23
A 70102 19 16| A 70180 43", 41 A 79007 29 12 - A 72074 - 21 20 | KO 220174 23 83 KO 235115 15 23
Printed in U.5.A. ) Issued April, 1966 Printed in U.S.A, : _ ’ Issued April, 1966

N




-+ 850 “\\" .CASE 130 AND 180 GARDEN TRACTOR
] - /’ \
. o \ NUMERICAL INDEX
’ £ PART | - PAGE REF. _ PART PAGE' REF. PART PAGE REF.
e NO. L ©  NO. NO. " No NO. NO. NO. NO. NO.
KO ‘235\117- 7 8 | KO -+ 275220 7 . 3|KOX 379-6 15 . 47
KO - 235118 . 7 7| KO 275267 7 27 | KOX 389-1 23 59.
KO 235135 13 111 KO 275267 7 . 50 (M -. 20007 23 - 28
KO 235125 15 11 ['KO 275303 23 60 | M 20149 23 44
KO 235125 117 621 KO 275341 5- Wio . _3312AB 31 .30
. KO _ 235165 13 45 [ KO 275341 13 58 | O "3312AB . 33 . 45
T, -, KO " 235185 15. 45| KO 275341 15 58 .o 4557AB 31 16
., Tl KO 235175 13 2| KO 275341 19 21| 0 - 1768AB 23 29
KO 235175 -15 2| KO - 275690 a7 48 | o 96 38AB 37 3L
. : KO 235193 7- 327 KO 379-6 15 21| o 1038 FH 47 32
- . KO 235193 7 55 | KOA . 536 5 3R 15077 235 .19 -
KO 23519 -  23. 16; KOA 231533 23 48 | R 15079 25 . °13
KO 235197 - 23 g | KOA 235092 13 B|R 15087 25 ' 3
KO 235203 23 14| KOA 235082 15 | 6|R 1509C 25 8
. - N KO 235207 L\ 17 6| KOA 235095 | 23 27 | R 15105 .25 36
KO .235260 % 25 . 34|KOA 235100 . 5 . L|R-. 15106 25 L
I . KO 235277 V17 56 | KOA 235139 "9 10| R 16147 25 - 12
KO- 235278, 17 57 | KOA 235139 - 9 18 | R 16148 25, 16°
KO 235287 9 2 | KOA 235155 7 25 |R 16170 25| 30
KO 235288 . 9-1 16| KOA 235157 17 61 | R 18748 23 2.
KO 235289 9 16 | KOA 235256 17 59 | VT 2888 T3l 41
Ko 235290 g 16 | xoa 235314 13 g8 |vr 2983 33] 27
KO 2353588 17 5| KOA 235327 T 22 | W 50638 gl 21
KO 235461 13 4 | KOA. 235327 7 45 | W 50638 1 21
- - KO 235472, 43 28 | KOA 235361 18 27 |wW 50635 13 41
: - 'KO- 235476 17 58 | KOA 235555 9 22 |W . 50635 15 41
. KO 235494 17 . 41 §8A ggggg% . g' o }g W 50633 35 31
v % KO 235498 17 45 A - S |
Y KO 235526 g 13 | XKOoA 285611 g 6 |+ HARDWARECQDE N_UN;-BERS
i/ KO 235526 11 °~ 13| KOA 235616 9 «~ 15 : .
o KO 235556 13 38 | KOA 235846 7 56 | 13 412 5 + 321
KO 235556 . 15 38 | KOA 235675 7 0 33113 432 a7 12
KO 235563 5 24 ! KOaA 235807 19 27|13 616 17 20
KO < 235572 9 g | KOA 235827 . 11 6|13 - 620 31 33
. KO ' 235573 9 17 | K0aA 235828 11 10 |13 652 39 2
KO 235831 7 10 |-KOA 235828 . 11 18 | 13 820 31 42
KO 235600 7 30 | KOA. 235849 11 22 | 15 420 17 42
KO 235690 7 53 | KOA 235851 15 815 1260 29 10
o KO . 235803 11 . §| KOA 235857 7 48 | 15 1260 29 29
KO 235810 - .13 5| KOA 235865 11 15 ¢ 25 104 5 20
KO 235810 T 13 _ 55| KOA 235866 11 . 15125 104 7 1
KO 235810 15 5 | KOA 235867 11 15|25 104 17 44
KO 235840 15 55 | KOB 285699 13 7 |25 106 31 a7
KO 235811 11 7| KOX  22-35 g 12125 1510 27 4
KO 235815 ¢ 15 31| KOX 22-35 11, 1225 1510 27 16
KO 235818 15 35 | KOX 25-55 17, 6341 . 18 13 13
KO 235820 15 4t KOX 25-87 Y 47 | 41 - 18 15 13
KO 235826 7 37 | KOX 25-71. 9 - 25|71 410 19 28
KO 235868 11 17'| KOX  25-71 11 25 | 73 . 48 23 35
KO 235881 43 29 | KOX 119-16 9 26 | 73 410 45 10
‘ KO 235883 . 17 11 | KOX 119-18 11+ 26 |83 55 17 15
. KO 235R89 11 2 { KOX 119-16 13 + 37 ;83 55 39 19 -
“ KO 235890 11 16 | KOX 119-16 15 37 { 83 512 31 29
KO 2358901 |, 11 16 | KOX 271-30 15 ' 46 |83 614 31 29
KO 235892 11 16 | KOX 271-30 15 34 |92 4 5 19
KO 240013 7 21 | KOX 271-30 13 46 | 92. 4 7 2
KO 240013 7 44 | KOX 271-30 11 . 2492 6 17 19
KO 240281 13 56 | KOX 271-30 g - 2492 -6 31 36
KO  24028] 15 56 | KOX 271-30 - 13 34 |92 - 6 33 .42
KO .. 270889 13 3| KOX 283-4 13 12 | 92 & 35 3
KO 270889 15 3| Kox 293-4 15 ; 12 |95 6 17 18
KO 2710977 13 1| KOX 293-4 17 ' 60 |95 6 31 34
- KO 271077 15 1| KOX 386-1 g 23 | 111 a1 43 - 2
KO 275066 7 31 | KOX ' 366-1 11 - 23 |113 1 19 2
KO 275066 7 54 | KOX 379-6 9 191|113 1 23 26
KO 275087 7 31 | KOX 379-6 11 19 | 113 1 23 31
KO 275087 7 54 | KOX 379-6 13 27 | 113 1 37 12
KO 275143 7 4 | KOX 379-6 . 13 47 | 113 2 17 12

Printed in U.5.A.

Issued April, 1966

CASE 130 AND 180 GARDEN TRACTOR

. 51
NUMERICAL INDEX .
PART PAGE REF. PART - PAGE REF.  PART PAGE ' REF.
_No. NO.  NO. No. NO.  No. NO. NO. NO.

I N ?}. B T
113 3 - 35 36 | 148 102 33 20 | 192 22 35— .27
113 3" 45 7,138 102 33 251192 . 23 29 2

' -113 - 3 - 47 23 1°138 134 41 6| 192 23 29 21
113, A o 4y 24 | 138 134 41 30 { 192 23 43 5
113 ... 6 g@ﬂ 5 26 | '138 136 47 3192 26 25 35
113 6. - 8% 13 19| 138 136 a7 31| 193 5 23 56
113 8, " 15 19 | 138 2007. 47 8| 193 T8 + 45 11
113 6 1y 3| 141 6 29 § | 193 29 41 5
113~ 102 33 2| 141 6 29 25 | 193 29 41 29
113 102 43 10 | 166 6 37 21 | 193 80 '19 29
113 102 .-+ 45 - 2| 166 8 . 37 22 | 193 70 . 17 36
3. 108 19 20| 166 23 - 41 4| 195 20 23 11
113 103 -23 12{ 166 _ 23 41 28 | 195 102 45 30
113 206 . 13 14| 189 <. 77 21 42.| 195 102 47 25
113 . 206 15 14 | 166 531 41 20 | 195 103 33 4
113 - 206 .. .- 45 22 |' 166 532 - 41 44 | 195 103 45 -3
113 . 207 13 33 |,171 2 19 31195 106 . 47 -7 39
113 207 15 33| 173 210 .- 2% 50 1195 . 108 - - 47 26

113 207 27 9| 173 212 ~17 . 29195 512 5 ° 9
113 207 35 32| 173 224 23 55 |.195 515 17 8
113 207 . 45 22| 173 237 25 7 | 195 515 17 — - 43
113+ 208 . 13 40 1 173 239 19| 11 | 195 515 .- 37 10
113 208 15 40| 175 436 17! 10 | 195 520 - 23 13
113 209 13 25 | 177 131 -~ 5. . 7]195 522 13 24
113 * 209 15 25| 177 131 17| a7 [ 195 ¢ 522 15 .24
113 ' .221 23 18] 178 . 453 33 _ 307195 534 37 6
113 - 312 .35 261 187 408 23-- " 54195 - 545 13 36
126 L1z 35 29| 187 1014 “45; 29 195 - 545 15 36
126 -1z - 39 9| 187 1102 23’ 22| 195.° 545 .29, 9
126- = . 24 . - 4] 11| 187 1102 45 19 | 195 ' 545 31 - 7
126 .~ . 24 - 41 35| 187 1117 45 26 | 195 2080 -T33. 11
126 111 25 241 192 17 25 15| 206 27 - 13 30
129 7 817 38 | 192 18 5 8 | 205 27 15 - 30
129 7 17 321192 18 17 54 |211. . 3° o 21- 18
129 18 25 14| 192 18 23 0 51(211 - 79 - 2797 28

- 129 37 17 53 1 192 18 25 .. 28 | 211 11 33 32"
129 101 « 19 - B 192 19 5 25 1213 - 6 29
129 101 23 8192 19 13 18/ 213~ 6 29 24
129 101 23 33| 192 19 15..~ 118|214 253 35 14
129 101 45 9| 192 19 17 2| 214 256 . 5 15
129 101 . 47 21| 192 19. 17 9 217 200 - N 13
129 102 23 10| 192 . 19 . 17 13 | 218 a4 | 35 18
129 102 ° 43 12| 192 19 17 46 [ 218 '5005-: - 35 23
129. 102" ! 45 5| 192 19 19 41218 5006 3% . .6
129 103 13 21| 192 1g 23 71218 5008 . 85 25
129, 103; 15 211{ 192 19 23 25 | 218 5059 . - .35 .. 22 .

129 103 47 15 [ 192 19 23 32 | 218 5060 3 5
129 105 29 1| 192-. 19 27 . 7 (218 5064 " 35 24 ..
129 105 29 20 | 192 19 35 37 | 219 1 29 16
129 105 - 43 6| 192 19 37 . 11 |-219 1 29 35
129 121 - - 27 .8 192 19 45 .- 8 {219 1 31 - 10
129 409 - 5 2] 192 19 47 7 221|219 1 - 31 23 -
129 504 ! 19 127 192 20 19 19 | 219 8 31 32,
131 2 " 47 13.| 192 20.. 33~ -3|(219 " . 14 27 - 18
131 138 45 -" 21192 - . 20 * 43 11 | 221 5 13- .26
131 32 45 23| 192 - 20 45 4 | 221 5 15 28
131 357 bo29 11| 192 21 13 15 | 221 5 33 5
131 357 : 29 - 30 192 21 13 22 [ 221 674 33 33
-132 7 S 37 81192 21. 13 32 | 222 41 _ 19 26
132 50 29 7| 192 21 13 39 (222 - 101 . 19 . 23
132 - 50 .29 “26( 192 21 ‘15 15 | 222 112 - 18 24
132 77 T 29 8| 192 21 15 22 [ 222 4021 .- T 19 22
132 77 - 1 29 27 | 192 21 15 32 | 321 846 43 25
182 . 17 P31 8| 192 21 15" 39.|321 847 . 43 26
132 77 31 22 | 192 21 23 17 . .
138 92 . 45 14 | 192 21 27 10 | : ~
138 98 33 13 |.192 .21 35 a3 -
138 - 98 A ¥ 31102 21 47 16

Printed in U.S.A;

Q‘(%“



